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Notice to Customer

This report and any recommendations it contain represent the result of BEC’s testing and
assessment on behalf of your company. Testing has been conducted according to accepted
engineering standards and practices. This report reflects testing and assessment of product
samples provided by your company and may not reflect the characteristics of other samples,
especially those produced at different times. This report and its findings and recommendations, if
implemented, should not be construed as an assurance or implied warranty for the continuing
electromagnetic compatibility (EMC) of the product. BEC shall not be liable for incidental or
consequential damages, even if advised of the possibility thereof.

BEC will not disseminate this report to other parties without your express permission. You may
reproduce this report in its entirety including this notice and the entireties of any supplemental
test reports on the same product (e.g. reports on additional testing following modification).
However, ‘you may not reproduce portions of the report (except for the entirety of the summary
section) or quote from it for any purpose without specific prior written permission from BEC’.

The BEC Decision Rule: Measurement Uncertainty is not applied to any testing measurements
or test results provided to the customer by BEC Incorporated at this time.

Revision History

Revision # Description of Changes Date of Changes Date Released

0 Test Report Initial Release N/A 10/19/2023

Added the 4 other Model
Numbers on Page 5 which are
just marketing differences.

1 Added the statement on Page 68 12/13/2023 12/13/2023
that we scanned the models from
30 MHz to 1000 MHz for
spurious emissions.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023 Page 4 of 83



1.0 Administrative Information

1.1 Project General Information

Project Number BEC-2272
Manufacturer Pass & Seymour/Legrand

WNRL24, WZ3RL24, WNRL34, WZ3RL34,
Models WNRL44, WZ3RL44, WNRL64, and

WZ3RL64

Equipment Description

Wireless Dimmers and Wireless Switches

Model Number

WNRL24

Sample Number

2272-20

Serial Number

No Serial Number

Equipment Description

Wireless Home/Away Switch-Radiated
Emissions Sample

Model Number

WNRL34

Sample Number

2272-22

Serial Number

No Serial Number

Equipment Description

Wireless Daytime/Nighttime Switch-Radiated
Emissions Sample

Model Number

WNRL44

Sample Number

2272-24

Serial Number

No Serial Number

Equipment Description

Wireless Dimmer-Radiated Emissions Sample

Model Number

WNRL64

Sample Number

2272-18

Serial Number

No Serial Number

Equipment Description

Wireless Dimmer-Radiated Emissions Sample

Model Number

WNRL64

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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Sample Number

2272-18

Serial Number

No Serial Number

Equipment Description

Wireless Dimmer-Antenna Conducted Sample

Model Number

WNRL64

Sample Number

2272-17

Serial Number

No Serial Number

FCC ID 2AU5D-WNZED
ISED ID 25764- WNZED
Zigbee Radio Chip Manufacturer Atmel

Zigbee Radio Chip Model SAMR21E
Radio Type Zighee

Frequency of Operation

2405 — 2480 MHz

Modulation Type

0-QPSK

Antenna Gain

+1.0dBi

FCC Classification

Digital Transmission System (DTS)

Date Received

08/30/2023

Condition Received

Suitable for test

Sample Type

Production units

Firmware Version

TestRadio WNRL23.bin

Applicable FCC Rules

FCC Rules Part 15.247: Operation within the bands
902-928 MHz, 2400-2483.5 MHz and 5725-5850
MHz Direct Sequence System

Applicable ISED Rules

RSS-Gen: General Requirements for Compliance of
Radio Apparatus & RSS-247: Digital Transmission
Systems (DTSs), Frequency Hopping Systems
(FHSs) and License-Exempt Local Area Network
(LE-LAN) Devices
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1.2 Preface

BEe

This report documents product testing conducted to verify compliance of the specified EUT with
applicable standards and requirements as identified herein. EUT, test instrument configurations,
test procedures, and recorded data are generally described in this report. The reader is referred to
the applicable test standards for detailed procedures. The following table summarizes the test

results obtained during this evaluation.

1.3 Laboratory and Customer Information

Test Laboratory Location

BEC Incorporated
970 East High Street
Pottstown, PA 19464

Test Personnel

Steve Fanella / JR Fanella

Test Performed For

BEC Laboratory Number FCC Registration | US1118
BEC Laboratory Number ISED Registration | 7342A-1
Pass & Seymour/Legrand

50 Boyd Avenue
Syracuse, NY 13209

Customer Technical Contacts

Fred Duffy

Technical Contact Email

fred.duffy@legrand.com

Customer Reference Number

PO # SP319415-802

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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1.4 Measurement Uncertainty

Measurement Measurement Range Measurement Expanded
Distance g Limit Uncertainty
Radiated Disturbance
Open Area Test Site 3 Meter 30 MHz - 1 GHz Class AorB 4.63
Conducted Disturbance N/A 150 kHz —30 MHz | Class Aor B 2.69
AC Mains
Radio Frequency N/A 1 MHz — 26.5 GHz N/A +0.027 ppm
RF power, conducted N/A 1 MHz - 26.5 GHz N/A +1.45dB

Conducted spurious
emission of transmitter, N/A 150 kHz — 26.5 GHz N/A +0.9 dB
valid up to 6 GHz

Occupied Bandwidth N/A 1 MHz — 26.5 GHz N/A 2%
Temperature N/A 15-35°C N/A +0.5°C
Humidity N/A 20-95% N/A +2.5%

No adjustments to measured data presented in this report are required because all values of
uncertainty are less that the CISPR 16-4-2:2018 recommendations. These uncertainties have a
coverage factor of k = 2, which yields approximately a 95% level of confidence for the near-
normal distribution typical of most measurement results.
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1.5 Test Result Summary Table

The Legrand Models WNRL24, WNRL34, WNRL44 and WNRL64 radiant wireless switches
and dimmers with Zigbee radios were tested and found to be compliant to the sections of the
FCC Part 15 Subpart C and RSS-Gen RSS-247 standards listed below. The testing reflects
specific testing to show compliance for a Class Il Permissive Change:

Report | FCC Part 15, RSS- RSS- -
Section Subpart C Gen 247 Test Description Result
Annex . Previously
15.203(b) A 10(q) Antenna Requirement Reported
External RF power amplifiers | Previously
15.204 8.3 and antenna modifications Reported
Conducted Limits (AC Power)
1 15207 12 150 kHz - 30 MHz PASS
Radiated Emissions in Non-
15.205(a) Restricted and Restricted
4.2 15209 | 89810 33 I riuency Bands 30 MHz — 1000 | T AS°
MHz and 1 GHz — 18 GHz
i . Previously
15.247(a)(2) 5.2 (a) 6 dB Occupied Bandwidth Reported
6.7 99% Occupied Bandwidth Previously
Reported
Maximum Conducted (Peak)
4.3 15.247(0)(3) 54 (d) Power Output and EIRP PASS
Antenna Conducted Emissions in Previousl
15.247(d) 55 Restricted Frequency Bands Reporte dy
30 MHz — 25 GHz P
DTS maximum power spectral Previousl
15.247(e) 5.2 (b) | density level in the fundamental y
. Reported
emission
15.247(d) 55 DTS band-edge emission Previously
measurements Reported

Previously Reported Results: The EUT was previously tested with results are documented in
report BEC-2108-01.
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1.6 Condition of Received Sample

An evaluation of the EUT was conducted in order to verify test subject identity and condition
and to ensure suitability for testing. No evidence of physical damage was noted. The test item
condition was deemed acceptable for the performance of the requested test services.

1.7 Climatic Environment

Unless noted elsewhere in this report, the following were the ambient conditions in the
laboratory during testing:

Temperature: 22°+5°
Humidity: 50% + 20%
Barometric Pressure: 1000mb + 20%

1.8 Test Equipment

All test equipment is checked to manufacturer’s specifications and, when applicable, have
current N.1.S.T. traceable, ISO 9002 conforming certificates of calibration. Test equipment used
for the tests described herein is listed in Appendix A.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023 Page 10 of 83



BEe

2.0 Equipment Under Test

Unless otherwise noted in the individual test results sections, testing was performed on the EUT
as follows.

2.1 EUT Description
Legrand Model WNRLX4 Family Product Description-

The Legrand Model WNRLX4 is a family of wireless switches and dimmer with Netatmo. The
Legrand Model WNRLX4 devices serve as an endpoint receiver for a nearby gateway device in
an 10T network for smart lighting/electrical device control.

WNRL 24/WZ3RL 24- Radiant with Netatmo Wireless Switch with Zigbee Radio. Powered by
120V/60Hz AC. Broadcasts Zigbee RF signal, serves as an endpoint receiver for a nearby
gateway device in an 10T network for smart lighting/electrical device control.

WNRL 34/ WZ3RL 34- Radiant with Netatmo Home/Away Wireless Switch with Zigbee Radio.
Powered by 120V/60Hz AC. Broadcasts Zigbee RF signal, serves as an endpoint receiver for a
nearby gateway device in an 10T network for smart lighting/electrical device control.

WNRL44/ WZ3RL 44- Radiant with Netatmo Wake/Sleep Wireless Switch with Zigbee Radio.
Powered by 120V/60Hz AC. Broadcasts Zigbee RF signal, serves as an endpoint receiver for a
nearby gateway device in an 10T network for smart lighting/electrical device control.

WNRL 64/ WZ3RL 64- Radiant with Netatmo Wireless Tru-Universal Dimmer with Zigbee
Radio. Powered by 120V/60Hz AC. Broadcasts Zigbee RF signal, serves as an endpoint receiver
for a nearby gateway device in an IOT network for smart lighting/electrical device control.

The WZ3RLXX products are the exact same device, parts and firmware as the WNRLXX items.
The only difference in the part numbers relate to specific marketing channels which can be
handled by using different part numbers.

2.2 Product Category
FCC Part 15, Subpart C (Section 15.247), IC RSS-Gen, IC RSS-247

2.3 Product Classification

47 CFR Part 15, Subpart C, Section 15.247 “DTS Operation within the band of 900 — 928 MHz,
2400 — 2483.5 MHz, and 5725 — 5850 MHz.”

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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2.4 Test Configuration

Samples of the Legrand Models WNRL24, WNRL34, WNRL44 and WNRLG64 radiant wireless
switches and dimmers with Zigbee radios, were tested at the Low Channel 11 at 2405 MHz,
Middle Channel 18 at 2440 MHz and High Channel 26 at 2480 MHz. The Legrand models with
Zigbee radio samples contained control software that can utilize the O-QPSK modulation used in
normal operation. The control software sets the EUT with the maximum output power when in
Transmit Mode (With and Without Modulation). The control software also allowed the tester to
select an un-modulated transmit signal for the radio of the unit under test or to place the radio in
a receive mode. The highest amplitude was determined to be when the radio transmitted with
modulation.

2.5 Test Configuration Rationale

Samples of the Legrand Models WNRL24, WNRL34, WNRL44 and WNRL64 radiant wireless
switches and dimmers with Zigbee radios, were powered externally at 120 VAC / 60 Hz and
were supplied with software which controlled the operation of the Zigbee radio in a manner
consistent with normal use.

2.6 Test Configuration Diagrams — Zigbee Radio

Block diagrams of the EUT configuration showing interconnection cables are illustrated below.
The drawing shows the physical hardware layout used for the tests along with 1/O cables and AC
power distribution. Diagrams show the Conducted Measurement configuration connection and
Radiated Measurement configuration connection when testing the Zigbee Radio.

2.6.1 Zigbee Configuration — Conducted Measurement

Legrand WNRL64 with

ESIB26 Spectrum
Analyzer

—F

Zigbee Radio

Sample 2272-17 Antenna
Conducted Sample

Samples Powered at
120 VAC / 60 Hz with
no other External
Cables or Connections

BEC-926, 1 Meter SMA Cable Connecting the SMA Connection from the Zigbee Radio
Output to the Input of the Rohde and Schwarz ESIB26 Measurement Analyzer

(::' SMA Adapter Connected from the Zigbee Radio for connection to the SMA Cable

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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2.6.2 Zigbee Configuration — Radiated Measurement

Legrand WNRL24 Sample 2272-20
Legrand WNRL34 Sample 2272-22
Legrand WNRL44 Sample 2272-24
Legrand WNRL64 Sample 2272-18
Radiated Emissions EUTs

Samples Powered at 120
VAC /60 Hz with no
other External Cables or

Connections

2.7

EUT Hardware

EUT Information, Interconnection Cabling and Support Equipment

" Serial Sample
Description Manufacturer Model Number Number
radiant with Netatmo Wireless
Switch with Zigbee Legrand WNRL24 None 2272-20
radiant with Netatmo Home/Away
Wireless Switch with Zighee Legrand WNRL34 None 2212-22
radiant with Netatmo Wake/Sleep
Wireless Switch with Zighee Legrand WNRLA4 None 2272:24
radiant with Netatmo Wireless Tru-
Universal Dimmer with Zigbee - 2272-17
Antenna Conducted Test Sample
Legrand WNRL64 None
radiant with Netatmo Wireless Tru-
Universal Dimmer with Zigbee - 2272-18
Radiated Test Sample
Interconnection Cable List (Conducted Measurement Test Setup)
Manufacturer | Model Type Shielding | Length Description
High Measurement Cable from the
Frequency RF | Double Antenna SMA Connector to
Suhner | S04272B | ‘~ople 1040 | Braid | 1ME® | the R&S ESIB26 Receiver.
GHz Asset # BEC-962

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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2.8 Test Signals and Test Modulation

By design this product does not have an external modulation input connector, therefore, normal
internally generated modulation was used. When evaluating the type of signal that would
generate the highest output amplitude there was no difference between the un-modulated carrier
and the modulated carrier. The testing was performed using modulated signals.

2.8.1 Zigbee Radio - Test Signals and Modulation

The EUT transmits to a discrete frequency on a specific channel. The Legrand Models
WNRL24, WNRL34, WNRL44 and WNRL64 radiant wireless switches and dimmers with
Zigbee radios have 16 Channels available. The 16 Channels and frequencies that can be
transmitted by the EUT are as follows:

Zighee Frequency Zighee Frequency
Channel (MHz) Channel (MHz)
11 2405 19 2445
12 2410 20 2450
13 2415 21 2455
14 2420 22 2460
15 24125 23 2465
16 2430 24 2470
17 2435 25 2475
18 2440 26 2480

For the required testing, the EUT was configured to transmit at low Channel 11 (2405 MHz),
middle Channel 18 (2440 MHz) and high Channel 26 (2480 MHz). The Zigbee radio utilizes
one modulation, O-QPSK.

2.9 Grounding

There was no ground connection to the EUT during test. This presents the worst-case scenario
of an ungrounded device; either by failing to attach ground at installation or breakage of ground
wire.

2.10 EUT Modifications

With the exception for the attachment of an SMA connector directly to the antenna output on the
main board of the Legrand Model WNRL64 Sample 2272-17, no modifications were made to the
other test samples.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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3.0 Applicable Requirements, Methods, and Procedures

3.1 Applicable Requirements

The results of the measurement of the radio disturbance characteristics of the EUT described
herein may be applied and where appropriate, provide a presumption of compliance to one or
more of the following requirements or to other requirements at the discretion of the customer,
regulatory agencies, or other entities.

3.1.1 FCC Requirements

Code of Federal Regulations: Title 47 — Telecommunication
Chapter I - Federal Communications Commission
Sub-chapter A — General
Part 15 — Radio Frequency Devices

Subpart C - Intentional Radiators

3.1.2 Industry Canada Requirements

RSS-Gen Issue 5: General Requirements for Compliance of Radio Apparatus

RSS-247 Issue 2: Digital Transmission Systems (DTSs), Frequency Hopping Systems (FHSs)
and Licence-Exempt Local Area Network (LE-LAN) Devices.

3.1.3 Basic Test Methods and Test Procedures

558074 D01 DTS Meas Guidance v05r02, Guidance for Compliance Measurements on Digital
Transmission System, Frequency Hopping Spread Spectrum System, and Hybrid System Devices
Operating under Section 15.247 of the FCC Rules.

ANSI C63.10-2013, American National Standard for Compliance Testing of Unlicensed

Wireless Devices.

3.2 Deviations or Exclusions from the Requirements
No deviations or exclusions were made.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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4.0 Test Results

4.1 Conducted Emissions AC Power Port (47 CFR 15.207)(RSS-Gen 7.2)

The Legrand Models WNRL24, WNRL34, WNRL44 and WNRL64 radiant wireless switches
and dimmers with Zigbee radios are powered externally at 120 VAC / 60 Hz and therefore
requires the Conducted Emissions AC Power Port testing.

4.1.1 Conducted Emissions Test Procedure

AC Power Line

Conducted emissions at the power line input of the EUT were measured with an EMI receiver set
to the appropriate detector and CISPR bandwidth, which was connected to the RF output of a 50
Q, 50 uH Line Impedance Stabilization Network (LISN) installed in each power line.
Measurements were made over the frequency range of 150 kHz to 30 MHz while the EUT was
operating as described in the EUT section of this report. The significant amplitudes of emissions
measured on the AC power lines of the EUT were recorded as follows:

Emission (dBuV) = Meter Reading (dBpv) + Cable Loss (dB) + LISN Factor (dB) + Limiter
Loss (dB)

Note: An EMI receiver set to peak mode was used to measure and record the spectrum for
expediency. To determine compliance, the peak detector sweep is graphed against the
appropriate average limit. This type of measurement is valid because the peak reading will
always be greater than or equal to the average or quasi-peak reading. Peak emissions that are
greater than or equal to 1 dB below the average limit are remeasured using either a manually
tuned receiver with the detector function set to quasi-peak and then to average, or a receiver
under remote control with quasi-peak and average detector functions.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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4.1.2 Conducted Emissions Test Information

The following information is related to the testing performed for AC Conducted Emissions in the

frequency range of 150 kHz to 30 MHz.

Frequency Range

150 kHz to 30 MHz

Test Standards FCC Part 15.207 and RSS-Gen 7.2
Class Limits Class B Device

BEC Test Area Screen Room 1

Manufacturer Legrand

Model WNRL24

Serial Number No Serial Number

Sample Number 2272-20

Sample Type Radiated Emissions Sample Type
Model WNRL34

Serial Number No Serial Number

Sample Number 2272-22

Sample Type Radiated Emissions Sample Type
Model WNRL44

Serial Number No Serial Number

Sample Number 2272-24

Sample Type Radiated Emissions Sample Type
Model WNRL64

Serial Number No Serial Number

Sample Number 2272-18

Sample Type

Radiated Emissions Sample Type

Test Configuration

During testing of the Transmitter, the EUT was tested at
Maximum Output Power with typical modulation. The
Transmitter Low Channel, Middle Channel and High Channel
were tested along with the Transmitter in Rx Mode.

Port Tested AC Mains Port of the EUT
EUT Power 120 VAC /60 Hz
Test Date 09/05/2023
Temperature 24°C

Humidity 51 %

Test Date 09/07/2023
Temperature 24°C

Humidity 51 %

Test Date 09/18/2023
Temperature 24°C

Humidity 95 %

Test Date 09/19/2023
Temperature 23°C

Humidity 55 %

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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4.1.3 Conducted Emissions 150 kHz to 30 MHz FCC 15.207 and RSS-Gen 7.2

Limits Test Results WNRL24 Sample 2272-20

The following graphs and tables show the conducted emissions recorded on the AC Power Port
of the EUT displayed against the FCC Part 15.207 and RSS-Gen 7.2 Limits. EUT was powered

at 120 Vac / 60 Hz.

EUT Transmitting at 2.405 GHz Low Channel Tables

BEC Incorporated
Meutral Line Conducted Emissions
04:40:53 PM, Monday, September 18, 2023

1 2 3 L b G 7
Frequency AVG AVG AV G ap QP ap Corr
MHz dBu¥ Limit Margin  [dBuV Limit Margin  [Factor
4.408 MHz 27.10 46.00 -18.90 43.141 56.00 -12.59 10.27
4.611 MHz 28.30 46.00 -17.70 44.92 56.00 -11.08 10.27
4.787 MHz 29.36 46.00 -16.64 46.21 56.00 -9.79 10.28
4.812 MHz 29.59 46.00 -16.41 45.67 56.00 -10.33 10.28
4.871 MHz 29.94 46.00 -16.06 46.81 56.00 -9.19 10.28
4.906 MHz 30.30 46.00 -15.70 46.65 h6.00 -9.35 10.28
4.970 MHz 30.83 46.00 -15.17 47.08 56.00 -8.92 10.28
4.978 MHz 30.79 46.00 -15.21 47.38 56.00 -8.62 10.28
h.024 MHz 30.72 50.00 -19.28 46.33 60.00 -13.67 10.28
h.449 MHz 31.43 50.00 -18.57 47.39 60.00 -12.61 10.31
MirfModel - Legrand N.A. Model WNRL24
Sample # - 2272-20 |
Serial # - No Serial Number

Configuration - Tx @ 2.405 GHz with 0-QP5SK Modulation

VoltagefFrequency - 120 VAC | B0 Hz |

Test Spec - R55-Gen and FCC Part 15.207 Limits

Temp/Humidity - 24Cfh5%

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023
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BEC Incorporated
Line 1 Conducted Emissions
04:48:51 PM, Monday, September 18, 2023

1 Fa 3 4 b b I
Frequency AVG AVG AVG ap ap QP Corr
MHz dBuY Limit Margin  |[dBuY Limit Margin  |Factor
hii1.842 KHz 44.81 46.00 -1.19 h2.09 h6.00 -3.91 10.15
4.614 MHz 30.34 46.00 -15.66 47.46 h6.00 -8.54 10.29
4.794 MHz a1.47 46.00 -14.53 48.00 56.00 -8.00 10.30
4.814 MHz .27 46.00 -14.73 48.25 56.00 -1.75 10.30
4.861 MHz 32.09 46.00 -13.91 48.87 56.00 -1.13 10.30
4.861 MHz 32.04 46.00 -13.96 48.85 56.00 -1.15 10.30
4.888 MHz 31.79 46.00 -14.21 48.49 56.00 -7.501 10.30
4.955 MHz 33.07 46.00 -12.93 49.75 h6.00 -6.25 10.30
4.969 MHz 32.72 46.00 -13.28 49.29 56.00 -6.71 10.30
4.981 MHz 32.69 46.00 -13.31 49.52 56.00 -6.48 10.30
Mir/Model - Legrand N.A. Model WNRBLZA4
Sample # - 2272-20 |
serial # - No Serial Number
Configuration - Tx @@ 2.405 GHz with 0-QPSK Modulation

Voltage/Frequency - 120 VAC { 60 Hz

Test Spec- H55-Gen and FCC Part 15.207 Limits

TempfHumidity - 24C/h52%

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023
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EUT Transmitting at 2.405 GHz Low Channel Graphs

MfrModel - Legrand N.A. Model WhRL24

Sample #- 2272-20

Serial #- Mo Serial Mumber

Configuration - T @ 2.405 GHz with O-QPSK Modulation
\/ohaget‘Frechuen:é— 120 VAL /B0 Hz

Test Spec - RS5-Gen and FCC Part 15.207 Limits
Temp/Hurnidity - 24C/55%
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Configuration - Tx @ 2.405 GHz with O-QPSK Modulation AC Conducted Emissions
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Test Spec - RSS-Gen and FCC Part 15207 Limits Graph - Line 1 Emissions
Temp/Huridity - 24C/55%
o
e+
s ﬁ ‘Lj_‘!'"uﬂlu L
y 1A
=3 it g e
w wi,' YT
T w
2
E
< B0+
o
o
s o win

Frequency

04:52:53 PM, Monday, September 18, 2023

= Quasi-Peak Limit

= Average Limit

— Peak Emi

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL24 Sample 2272-20 in Tx Mode Low Channel at 2.405 GHz are below the limit specified

by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 1.19 dB.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023
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EUT Transmitting at 2.440 GHz Middle Channel Tables

BEC Incorporated
Meutral Line Conducted Emissions
04:58:44 PM. Monday, September 18, 2023

1 2 3 4 b b 7
Frequency AV AVEG AVG arP ap ap Corr
MHz dBuY Limit Margin  [dBuY Limit Margin  |[Factor
4.737 MHz 28.23 46.00 F17.77 44,80 56.00 -11.20 10.27
4.773 MHz 29.08 46.00 -16.92 45.21 56.00 -10.79 10.28
4.816 MHz 29.40 46.00 -16.60 45.59 56.00 -10.41 10.28
4.880 MHz 29.83 46.00 F16.17 46.13 56.00 -9.87 10.28
4.966 MHz 31.06 46.00 -14.94 47.27 56.00 -8.73 10.28
4.988 MHz 31.20 46.00 -14.80 46.81 56.00 -9.19 10.28
5.021 MHz 30.39 50.00 +19.61 46.74 60.00 -13.26 10.28
5.040 MHz 3.3 50.00 -18.69 47.44 60.00 -12.56 10.28
5.328 MHz 31.65 50.00 -18.35 48.10 60.00 -11.90 10.30
h.344 MHz 31.66 50.00 -18.34 48.14 60.00 -11.86 10.30
MirModel - Legrand N.A. Model YWNRL24
Sample ¥ - 2272-20 |
Serial # - No Serial Number

Configuration - Tx @ 2.440 GHz with 0-QPSK Modulation
YoltagefFrequency - 120 YAC f B0 Hz |
Test Spec - H55-Gen and FCC Part 15.207 Limits
Temp/Humidity - 24C/55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023 Page 21 of 83
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BEC Incorporated
Line 1 Conducted Emissions
05:06:54 PM. Monday, September 18, 2023
1 2 3 4 b b 7
Frequency AVG AVG AVG arP ap QP Corr
MHz dBuY Limit Margin dBuY Limit Margin Factor
h81.717 KHz 44,24 46.00 -1.76 51.63 56.00 -4.37 10.15
4.604 MHz 30.57 46.00 -15.43 47.50 56.00 -8.50 10.29
4.700 MHz 30.83 46.00 F15.17 47.66 56.00 -8.34 10.29
4.786 MHz 31.25 46.00 -14.75 47.48 56.00 -8.52 10.30
4.790 MHz 37 46.00 -14.83 48.13 56.00 -1.87 10.30
4.870 MHz 31.85 46.00 r14.15 48.78 56.00 -7.22 10.30
4.907 MHz 32.23 46.00 -13.77 49.13 56.00 -6.87 10.30
5.003 MHz 32.64 50.00 -17.36 49.17 60.00 -10.83 10.30
5.008 MHz 32.57 50.00 -17.43 49.13 60.00 -10.87 10.30
h.383 MHz 32.75 50.00 -17.25 49.21 60.00 -10.79 10.31
MirModel - Legrand N.A. Model WNRL24
Sample # - 2272-20 |
oerial # - No Serial Number

Configuration - Tx @ 2.440 GHz with 0-QPSK Maodulati

on

YoltagefFrequency - 120 YAC f 60 Hz |

Test Spec - R55-Gen and FCC Part 15.207 Limits

Temp/Humidity - 24C}55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023

Page 22 of 83



EUT Transmitting at 2.440 GHz Middle Channel Graphs

g

fiiModel - Legrand N.A. Model WNRL24

Sarmnple #- 2272-20

Serial #- No Serial Number

Configuration - Tx @ 2.440 GHz with O-QPSK Modulation
Wolta e/FreqRuencg 120 WAC FBD Hz

Test Spec - RS5-Gen and FCC Part 15.207 Limits
Temp/Humidity - 24C/55%
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Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL24 Sample 2272-20 in Tx Mode Middle Channel at 2.440 GHz are below the limit
specified by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 1.76 dB.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023
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EUT Transmitting at 2.480 GHz High Channel Tables

BEC Incorporated
Meutral Line Conducted Emissions
05:16:30 PM, Monday, September 18, 2023

1 2 3 4 b b 7
Frequency AVG AVG AVG arP ap QP Corr
MHz dBuY Limit Margin dBuY Limit Margin Factor
4.519 MHz 27.66 46.00 -18.34 43.94 56.00 -12.06 10.27
4.623 MHz 28.44 46.00 -17.56 44.22 56.00 -11.78 10.27
4.628 MHz 28.30 46.00 -17.70 44.04 56.00 -11.96 10.27
4.721 MHz 28.85 46.00 F17.15 44.76 56.00 +11.24 10.27
4.814 MHz 29.63 46.00 -16.37 45.64 56.00 -10.36 10.28
4.897 MHz 30.50 46.00 -15.50 46.85 56.00 -9.15 10.28
4.898 MHz 30.70 46.00 r15.30 46.58 b6.00 -9.12 10.28
4.986 MHz 30.55 46.00 -15.45 46.87 56.00 -9.13 10.28
4.994 MHz 30.83 46.00 F15.17 4717 56.00 -8.83 10.28
4.997 MHz 31.00 46.00 -15.00 47.21 56.00 -8.79 10.28
MirModel - Legrand N.A. Model WNRL24
Sample # - 2272-20 |
Serial # - No Serial Number

Configuration - Tx @ 2.480 GHz with 0-QPSK Modulation
Yoltage/Frequency - 120 VAC J 60 Hz |
Test Spec - H55-Gen and FCC Part 15.207 Limits
TempfHumidity - 24C{55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023 Page 24 of 83



BEC Incorporated

Line 1 Conducted Emissions
05:25:48 PM, Monday, September 18, 2023

1 2 3 4 b b 7
Frequency AVG AVG AVG ap apP ap Corr
MHz dBuY Limit Margin  |[dBuY Limit Margin  |Factor
h81.883 KH=z 44.09 46.00 -1.91 h1.72 56.00 -4.28 10.15
4.557 MHz 29.59 46.00 -16.41 46.61 56.00 -9.39 10.29
4.699 MHz 31.m 46.00 -14.99 47.63 56.00 -8.37 10.29
4.778 MHz 31.30 46.00 -14.70 47.70 56.00 -8.30 10.30
4.897 MHz 32.27 46.00 +13.73 49.29 56.00 -6.71 10.30
4.914 MHz 32.09 46.00 +13.91 48.60 56.00 -7.40 10.30
4.954 MHz 32.87 46.00 r13.13 49.50 56.00 -6.50 10.30
4.961 MHz 33.00 46.00 -13.00 49.53 h6.00 -6.47 10.30
4.984 MHz 32.46 46.00 -13.54 49.25 h6.00 -6.75 10.30
4.989 MHz 32.60 46.00 r13.20 49.24 h6.00 -6.76 10.30
Mir{Model - Legrand N.A. Model WNRLZ4
Sample # - 2272-20 |
serial # - No Serial Number

Configuration - Tx @ 2.480 GHz with 0-QPSK Modulati

VoltagefFrequency - 120 YAC } 60 Hz

Test Spec - H55-Gen and FCC Part 15.207 Limits

TempfHumidity - 24C/5526

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023
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EUT Transmitting at 2.480 GHz High Channel Graphs

ggmffié;%aﬁ LA Model WHRL2E BEC Incorporated
Serial #- Mo Serial Number

Configuration - Tx @ 2.480 GHz with O-QPSK Maodulation AC Conducted Emissions
\/a\tagefﬂe uencg 120WAC /B0 Hz . -
Test Spec - RE53-Gen and FCC Part 15.207 Limits Graph - Neutral Line Emissions
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g;’m?f;!, ;ﬁygﬁagg A Wodel WHRL24 BEC Incorporated
Serial #- No Serial Mumber

Configuration - Tx @ 2,480 GHz with O-QPSK Modulation AC Conducted Emissions
Yoltage/Frequency - 120 VAC /B0 Hz B .
Test Spec - RSS-Gen and FCC Part 15 207 Limits Graph - Line 1 Emissions
Temp/Humidity - 24C/A5%
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Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL24 Sample 2272-20 in Tx Mode High Channel at 2.480 GHz are below the limit specified
by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 1.91 dB.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023 Page 26 of 83



EUT Configured in Rx Mode Tables

BEC Incorporated
Meutral Line Conducted Emissions
09:40:53 AM, Thursday, September 07, 2023

1 2 3 4 b b6 7
Frequency AVG AVG AVG ap apP ap Corr
MHz dBu¥Y Limit Margin  |[dBuY Limit Margin  |Factor
h84.480 KHz 38.79 46.00 -1.21 46.47 56.00 -9.53 10.13
4.126 MHz 26.30 46.00 -19.70 39.1 56.00 -16.59 10.26
4.214 MHz 27.36 46.00 -18.64 40.11 56.00 -15.59 10.26
4.293 MHz 28.01 46.00 -17.99 41.06 56.00 -14.94 10.27
4.364 MHz 28.12 46.00 -17.88 41.36 56.00 -14.64 10.27
4.467 MHz 28.49 46.00 -17.51 41.82 56.00 -14.18 10.27
4.511 MHz 28.98 46.00 r17.02 42.49 h6.00 -13.51 10.27
4.524 MHz 29.17 46.00 -16.83 42.60 56.00 -13.40 10.27
4.638 MHz 30.57 46.00 -15.43 43.56 56.00 -12.44 10.27
4.649 MHz 30.62 46.00 -15.38 43.77 56.00 -12.23 10.27
4.861 MHz 31.55 46.00 -14.45 45.09 h6.00 -10.91 10.28
4.936 MHz 32.50 46.00 -13.50 45.50 56.00 -10.50 10.28
4.998 MHz 33.04 46.00 -12.96 46.38 56.00 -9.62 10.28
5.048 MHz 33.15 50.00 -16.85 46.63 60.00 -13.37 10.28
h.129 MHz 33.26 50.00 r16.74 46.88 60.00 -13.12 10.29
h.241 MHz 33.45 50.00 -16.55 47.11 60.00 -12.89 10.29
h.275 MHz 33.82 50.00 -16.18 47.24 60.00 -12.76 10.30
5.377 MHz 33.92 50.00 -16.08 47.24 60.00 -12.76 10.30
h.420 MHz 33.34 50.00 -16.66 47.01 60.00 -12.99 10.30
h.429 MHz 33.45 50.00 -16.55 47.07 60.00 -12.93 10.30
MirModel - Legrand N_A. Model WNRLZ4
Sample # - 2272-20 |
serial # - No Serial Number
Configuration - EUT in HX Mode
VoltagelFrequency - 120 VAC { 60 Hz

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023
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BEC Incorporated
Line 1 Conducted Emissions
09:55:05 AM, Thursday, September 07, 2023

1 2 3 4 b b 7

Frequency AVG AVG AVG ap apP ap Corr
MHz dBu¥Y Limit Margin  |[dBuY Limit Margin  |Factor
h84.563 KHz 43.96 46.00 -2.04 h1.61 56.00 -4.39 10.15
4.164 MHz 29.61 46.00 -16.39 43.05 56.00 -12.95 10.28
4.236 MHz 30.71 46.00 -15.29 43.99 56.00 -12.01 10.28
4.256 MHz 30.79 46.00 -15.21 44.10 56.00 -11.90 10.29
4.397 MHz 30.92 46.00 -15.08 44.39 56.00 -11.61 10.29
4.450 MHz 30.1 46.00 -15.09 44.66 56.00 -11.34 10.29
4.483 MHz 31.08 46.00 -14.92 44.84 56.00 -11.16 10.29
4.571 MHz 32.07 46.00 -13.93 45.78 56.00 -10.22 10.29
4.663 MHz 32.1 46.00 -13.09 46.48 56.00 -9.52 10.29
4.694 MHz 33.37 46.00 -12.63 46.71 56.00 -9.29 10.29
4.807 MHz 33.57 46.00 -12.43 47.29 56.00 -8.71 10.30
4.875 MHz 33.95 46.00 -12.05 47.59 56.00 -8.41 10.30
4.892 MHz 34.20 46.00 -11.80 47.92 56.00 -8.08 10.30
4.969 MHz 34.95 46.00 -11.05 48.63 56.00 -1.37 10.30
4.991 MHz 35.06 46.00 -10.94 48.52 56.00 -7.48 10.30
5.060 MHz 35.21 50.00 -14.79 48.81 60.00 -11.19 10.30
5.119 MHz 35.13 50.00 -14.87 48.85 60.00 -11.15 10.30
5.126 MHz 35.13 50.00 -14.87 48.74 60.00 -11.26 10.30
h.275 MHz 35.52 50.00 -14.48 49.19 60.00 -10.81 10.31
5.313 MHz 35.49 50.00 -14.51 49.20 60.00 -10.80 10.31
MirModel - Legrand N_A. Model WHNRLZ24
Sample # - 2272-20 |
Serial # - No Serial Number
Configuration - EUT in B Mode
Voltage/Frequency - 120 YAC } 60 Hz

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023
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EUT Configured in Rx Mode Graphs

MitModel - Legrand N.A. Model WHRL24
Sarnple #- 227220 BEC Incorporated
Serial #- Mo Serial Mumber -
Configuration - EUT in R Mode AC Conducted Emissions
Yoltar efFraL]uamEy - 120 WAC /BD Hz : L.
Test Spec - [CES-003 and FCC Part 158 Class B Limits Graph - Neutral Line Emissions
Temp/Humidity - 24C/51%
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Serial #- Mo Serial Nurnber L.
Configuration - EUT in R Made AC Conducted Emissions
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Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL24 Sample 2272-20 in Rx Mode are below the limit specified by FCC Part 15.207 and
RSS-Gen 7.2 Limits by a margin of 2.04 dB.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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4.1.4 Conducted Emissions 150 kHz to 30 MHz FCC 15.207 and RSS-Gen 7.2

Limits Test Results WNRL34 Sample 2272

-22

The following graphs and tables show the conducted emissions recorded on the AC Power Port
of the EUT displayed against the FCC Part 15.207 and RSS-Gen 7.2 Limits. EUT was powered

at 120 Vac / 60 Hz.

EUT Transmitting at 2.405 GHz Low Channel Tables

BEC Incorporated
Meutral Line Conducted Emissions
10:21:23 AM, Tuesday, September 19, 2023

1 2 3 L b b 7
Frequency AYIG AYIG AYIG ap ap ap Corr
MHz dBu¥Y Limit Margin  [dBu¥ Limit Margin  |Factor
4.424 MHz 31.00 46.00 -15.00 46.96 56.00 -9.04 10.27
4522 MHz 31.80 46.00 -14.20 47.94 56.00 -8.06 10.27
4.630 MHz 33.00 46.00 -13.00 48.78 56.00 -f.22 10.27
4.696 MHz 32.79 46.00 -13.21 49.15 56.00 -6.85 10.27
4.724 MHz 33.14 46.00 -12.86 49.16 56.00 -6.84 10.27
4.815 MHz 32.63 46.00 -13.37 49.44 56.00 -6.56 10.28
4.831 MHz 337 46.00 -12.83 49.57 L6.00 -6.43 10.28
4.894 MHz 33.30 46.00 -12.70 49.17 56.00 -6.83 10.28
4.910 MHz 33.07 46.00 -12.93 49.27 66.00 -6.73 10.28
5.006 MHz 33.43 L0.00 -16.57 49.52 60.00 -10.48 10.28
MirfModel - Legrand N.A. Model WNRL3A4
Sample ¥ - 2272-22 |
Serial # - No Serial Number

Configuration - Tx @ 2.405 GHz with O-QPSK Modulati

on

YoltagefFrequency - 120 YAC { 60 Hz |

Test Spec - R55-Gen and FCC Part 15.207 Limits

Temp/Humidity - 23C/55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023
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BEC Incorporated
Line 1 Conducted Emissions
10:31:13 AM, Tuesday, September 19, 2023

1 2 3 L b b6 7
Frequency AVG AVG AVG ap ap ap Corr
MHz dBu¥Y Limit Margin  [dBu¥ Limit Margin  |[Factor
4.486 MHz 33.24 46.00 -12.76 49.77 h6.00 -6.23 10.29
4.592 MHz 34.02 46.00 -11.98 50.35 56.00 -5.65 10.29
4.674 MHz 34.85 46.00 F11.15 h1.12 56.00 -4.88 10.29
4.731 MHz 35.14 46.00 -10.86 h1.02 h6.00 -4.98 10.29
4.817 MHz 34.25 46.00 -11.75 50.88 56.00 -5.12 10.30
4.836 MHz 34.28 46.00 -11.72 50.70 56.00 -5.30 10.30
4.897 MHz 34.59 46.00 -11.41 h1.24 h6.00 -4.76 10.30
4.912 MHz 34.78 46.00 -11.22 h1.02 56.00 -4.98 10.30
4.947 MHz 33.98 46.00 -12.02 50.57 56.00 -5.43 10.30
4.999 MHz 34.63 46.00 -11.37 51.03 56.00 -4.97 10.30
Mir/Model - Legrand N.A. Model WNHL34
Sample # - 2272-22 |
Serial # - No Serial Number

Configuration - Tx @ 2.405 GHz with 0-QPSK Modulation
YoltagefFrequency - 120 YAC { 60 Hz |
Test Spec - R55-Gen and FCC Part 15.207 Limits
Temp/Humidity - 23C/55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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EUT Transmitting at 2.405 GHz Low Channel Graphs

Mfefdodel - Legrand N.A. Model WHRL34

Sample #- 227222

Serial #- Mo Serial Mumber

Configuration - Tx @ 2.405 GHz with 0-QPSK Modulation
Woltage/Freguency - 120 VAC /60 Hz

Test Epec - RS5-Gen and FCC Part 15.207 Limits
TempfHumidity - 23CA5%
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MirModel - Legrand N.A. Model WNRL34

Sample #- 227222

Serial #- Mo Serial Nurnber

Configuration - Te @ 2.405 GHz with O-QPSK Modulation
VohagefFreqnuem:ér 120 WAC /B0 Hz

Test Spec - RS5-Gen and FCC Part 15.207 Limits
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mo-

o

z

Amplitude

w0

"o

.
i Vi

L
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Frequency

= Quasi-Peak Limit

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL34 Sample 2272-22 in Tx Mode Low Channel at 2.405 GHz are below the limit specified

by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 4.76 dB.
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EUT Transmitting at 2.440 GHz Middle Channel Tables

BEC Incorporated
Meutral Line Conducted Emissions
10:43:45 AM, Tuesday, September 19, 2023

1 2 3 L b b6 7
Frequency AVG AVG AVG ap ap ap Corr
MHz dBuY Limit Margin dBuY Limit Margin Factor
4.583 MHz 32.61 46.00 -13.39 48.51 56.00 -7.49 10.27
4.648 MHz 32.52 46.00 -13.48 48.92 56.00 -7.08 10.27
4.659 MHz 32.49 46.00 -13.51 48.65 56.00 -7.35 10.27
4.791 MHz 33.04 46.00 -12.96 49.11 56.00 -6.89 10.28
4.802 MHz 33.25 46.00 -12.75 49.24 56.00 -6.76 10.28
4.834 MHz 33.16 46.00 -12.84 49.33 56.00 -6.67 10.28
4.872 MHz 32.70 46.00 -13.30 48.69 56.00 -7.31 10.28
4.920 MHz 33.02 46.00 -12.98 49.28 56.00 -6.72 10.28
4.989 MHz 33.34 46.00 -12.66 49.25 56.00 -6.75 10.28
4.993 MHz 33.21 46.00 -12.79 49.34 56.00 -6.66 10.28
Mir{Model - Legrand N.A. Model WNHL34
Sample ¥ - 2272-22 |
Serial # - No Serial Number

Configuration - Tx @ 2.440 GHz with 0-QP5K Modulation
Voltage/Frequency - 120 VAC { 60 Hz |
Test Spec - H55-Gen and FCC Part 15.207 Limits
Temp/Humidity - 23C/55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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BEC Incorporated
Line 1 Conducted Emissions

10:51:35 AM, Tuesday, September 19, 2023

1 2 3 4 b b 7
Frequency AVG AVG AVG apP ap ap Corr
MHz dBuY Limit Margin  [dBuY Limit Margin  |[Factor
4.540 MHz 33.82 46.00 r12.18 L0.31 56.00 -5.69 10.29
4.549 MHz 33.39 46.00 -12.61 L0.28 56.00 -5.72 10.29
4.598 MHz 34.05 46.00 -11.95 L0.78 56.00 -5.22 10.29
4.648 MHz 34.11 46.00 ~11.59 51.19 56.00 -4.81 10.29
4.702 MHz 34.88 46.00 r11.12 50.90 56.00 -5.10 10.29
4.800 MHz 34.54 46.00 -11.46 51.32 56.00 -4.68 10.30
4.600 MHz 34.77 46.00 r11.23 h1.39 h6.00 -4.61 10.30
4.876 MHz 34.45 46.00 ~11.55 L0.80 56.00 -6.20 10.30
4.932 MHz 34.63 46.00 ~11.37 50.98 56.00 -5.02 10.30
5.002 MHz 34.59 L0.00 -15.41 51.10 60.00 -8.90 10.30
MfrfiModel - Legrand N.A. Model YWNRL34
Sample ¥ - 2272-22 |
Serial # - No Serial Number

Configuration - Tx @ 2.440 GHz with 0-QPSK Modulati

on

Yoltage/Frequency - 120 VAC J 60 Hz |

Test Spec - H55-Gen and FCC Part 15.207 Limits

Temp{Humidity - 23C}55%

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023
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EUT Transmitting at 2.440 GHz Middle Channel Graphs

Miriodel - Legrand N.A. Model WNRL34

Sample # - 2272-22

Serial #- Mo Serial Nurber

Configuration - Te @ 2.440 GHz with O-QPSK Modulation
Waltage/Frequency - 120 VAC /B0 Hz

Test gpe: —%SS—EEH and FCC Part 15.207 Limits
Ternp/Humidity - 23C/55%
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BEC Incorporated

AC Conducted Emissions

Graph - Neutral Line Emissions

0K

10:47:43 AM, Tuesday, September 19, 2023
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nom

— GQuasi-Feak Limit
= Average Limit

— FPeak Emissions

0 Average Measurement

QP Mezsuremert

Miriodel - Legrand N.A. Model WNRL34

Sample # - 2272-22

Serial #- Mo Serial Nurber

Configuration - Te @ 2.440 GHz with O-QPSK Modulation
antagefFre uency - 120 VAC /60 Hz

Test Spec - RS5-Gen and FCC Part 15,207 Limits
Ternp/Humidity - 23C/55%
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BEC Incorporated

AC Conducted Emissions

Graph - Line 1 Emissions

0K

10:55:34 AM, Tuesday, September 19, 2023

Frequency

nom

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL34 Sample 2272-22 in Tx Mode Middle Channel at 2.440 GHz are below the limit
specified by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 4.61 dB.
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EUT Transmitting at 2.480 GHz High Channel Tables

BEC Incorporated
Meutral Line Conducted Emissions
11:07:07 AM, Tuesday, September 19, 2023

1 2 3 L b b 7
Frequency AYIG AYIG AYIG ap ap ap Corr
MHz dBu¥Y Limit Margin  [dBu¥ Limit Margin  |Factor
4.561 MHz 31.84 46.00 r14.16 47.63 56.00 -8.37 10.27
4571 MHz 32.34 46.00 ~13.66 47.83 56.00 -8.17 10.27
4.677 MHz 32.94 46.00 -13.06 48.92 56.00 -f.08 10.27
4.688 MHz 32.94 46.00 -13.06 49.08 56.00 -6.92 10.27
4.707 MHz 33.16 46.00 r12.84 48.84 56.00 -f.16 10.27
4.770 MHz 32.64 46.00 -13.36 49.18 56.00 -6.82 10.28
4.838 MHz 32.84 46.00 +13.16 48.79 66.00 -7.21 10.28
4.910 MHz 337 46.00 -12.83 49.55 56.00 -6.45 10.28
4.920 MHz 33.09 46.00 -12.91 49.28 L6.00 -6.72 10.28
5.018 MHz 33.27 50.00 -16.73 49.39 60.00 ~10.61 10.28
MirfModel - Legrand N.A. Model WNRL34
Sample ¥ - 2272-22 |
Serial # - No Serial Number

Configuration - Tx @ 2.480 GHz with 0-QPSK Modulation
YoltagefFrequency - 120 YAC { 60 Hz |
Test Spec - R55-Gen and FCC Part 15.207 Limits
Temp{Humidity - 23C{55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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BEC Incorporated
Line 1 Conducted Emissions
11:15:48 AM, Tuesday, September 19, 2023

1 2 3 4 b b 7
Frequency AYG AYG AYG QP ap ap Corr
MHz dBuY Limit Margin dBuY Limit Margin Factor
4.473 MHz 33.18 46.00 -12.82 49.75 56.00 -6.25 10.29
4.566 MHz 33.49 46.00 -12.51 49.92 56.00 -6.08 10.29
4588 MHz 34.20 46.00 ~11.80 51.06 56.00 -4.94 10.29
4.680 MHz 34.55 46.00 -11.45% 51.07 56.00 -4.93 10.29
4.714 MHz 34.58 46.00 -11.42 51.00 56.00 -5.00 10.29
4.735 MHz 35.14 46.00 -10.86 51.09 56.00 -4.91 10.29
4.801 MHz 36.13 46.00 -10.87 61.42 L6.00 -4.58 10.30
4.912 MHz 34.57 46.00 -11.43 51.11 56.00 -4.89 10.30
4.954 MHz 34.56 46.00 -11.44 51.36 56.00 -4.64 10.30
5.000 MHz 34.85 50.00 r15.15% 51.17 60.00 -8.83 10.30
Mir{Model - Legrand N.A. Model YWNREL34
Sample # - 2272-22 |
Serial # - No Serial Number

Configuration - Tx @ 2.480 GHz with 0-QPSK Modulation
Voltage/Frequency - 120 VAC J 60 Hz |
Test Spec - H55-Gen and FCC Part 15.207 Limits
Temp/Humidity - 23C/55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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EUT Transmitting at 2.480 GHz High Channel Graphs

g;’;;‘gfﬁg%’ag MA Modsl WhRLSA BEC Incorporated
Serial #- No Serial Number .
Configuration - Tx @ 2.480 GHz with O-QP 3K Modulation AC Conducted Emissions

“Yoltage/Frequency - 120 WAC /B0 Hz . ..
Test Spec - RS5-Gen and FCC Part 15.207 Limits Graph - Neutral Line Emissions
Ternp/Humidity - 23C/55%
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FIES
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11:11:04 AM, Tuesday, September 13, 2023

g”;’ﬁﬂ“ﬂ?;‘ig;%agg‘ A Madel R3S BEC Incorporated

Serial #- Mo Serial Number

Configuration - Tx @ 2.480 GHz with 0-QPSK Modulation AC Conducted Emissions

“oltage/Frequency - 120 WAC /B0 Hz . ..
Graph - Line 1 Emissions

Test gpe: - RS5-Gen and FCC Part 15,207 Limits
Ternp/Humidity - 23C/55%
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11:19:47 AM, Tuesday, September 19, 2023

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL34 Sample 2272-22 in Tx Mode High Channel at 2.480 GHz are below the limit specified
by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 4.58 dB.
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EUT Configured in Rx Mode Tables

BEC Incorporated
Meutral Line Conducted Emissions
02:17:13 PM, Thursday. September 07, 2023

1 2 3 4 b b i
Frequency AVG AVG AVG ap ap ap Corr
MHz dBu¥Y Limit Margin  |[dBu¥Y Limit Margin  |Factor
3.873 MHz 29.15 46.00 -16.85 41.83 56.00 1417 10.25
4,104 MHz 29.88 46.00 r16.12 42.98 56.00 -13.02 10.26
4,206 MHz 31.45 46.00 -14.55 44.01 56.00 -11.99 10.26
4.219 MHz 31.70 46.00 +14.30 44.52 h6.00 -11.45 10.26
4,247 MHz 31.64 46.00 r14.16 44.73 h6.00 -11.27 10.26
4.329 MHz 32.67 46.00 r13.33 45.62 h6.00 -10.36 10.27
4.350 MHz 32.75 46.00 r13.25 45.49 h6.00 +10.51 10.27
4.433 MHz 32.98 46.00 +13.02 45.98 h6.00 +10.02 10.27
4.491 MHz 33.27 46.00 r12.73 46.33 h6.00 -9.67 10.27
4,574 MHz 34.09 46.00 +11.91 46.91 h6.00 -9.09 10.27
4.619 MHz 34.85 46.00 r11.15 47.62 h6.00 -8.38 10.27
4.653 MHz 35.04 46.00 -10.96 47.83 h6.00 -8.17 10.27
4.671 MHz 35.04 46.00 -10.96 47.99 h6.00 -8.01 10.27
4.742 MH=z 35.32 46.00 -10.68 48.15 L6.00 -7.85 10.27
4.780 MH=z 34.99 46.00 -11.01 48.30 L6.00 -1.70 10.28
4.932 MH=z 3517 46.00 ~10.83 48.15 L6.00 -7.85 10.28
4.970 MH=z 35.10 46.00 ~10.90 48.30 L6.00 -1.70 10.28
4.979 MH= 35.25 46.00 F10.75 43.10 L6.00 -7.90 10.28
4.988 MH= 35.33 46.00 -10.67 48.07 L6.00 -7.93 10.28
£.072 MH=z 34.76 L0.00 r15.24 48.01 60.00 +11.99 10.28
MirfModel - Legrand N.A. Model WNRHL34
Sample # - 2272-22 |
Serial # - No Serial Number
Configuration - EUT in BX Mode
VYoltage/Frequency - 120 ¥AC | 60 Hz

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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BEC Incorporated
Line 1 Conducted Emissions
02:29:52 PM. Thursday, September 07, 2023
1 2 3 L b b i
Frequency AVG AVG AVG ap ap ap Corr
MHz dBuY Limit Margin  |[dBuY Limit Margin  |Factor
bbo7.204 KHz 4217 46.00 -3.83 b0.26 h6.00 -5h.74 10.15
618.457 KHz 32.11 46.00 -13.89 42.02 h6.00 -13.98 10.15
3.791 MHz 29.85 46.00 F16.15 43.69 h6.00 F12.31 10.27
3.836 MHz 3.1 46.00 -14.89 44.58 56.00 -11.42 10.27
3.885 MHz 31.62 46.00 -14.38 44.98 56.00 -11.02 10.28
3.935 MHz 31.98 46.00 -14.02 45.47 56.00 -10.58 10.28
4.020 MHz 31.94 46.00 -14.06 45.32 56.00 -10.68 10.28
4116 MHz 32.09 46.00 -13.91 45.79 56.00 -10.21 10.28
4118 MHz 32.12 46.00 -13.88 45.46 56.00 -10.54 10.28
4.208 MHz 33.42 46.00 -12.58 47.12 56.00 -8.88 10.28
4.433 MHz 34.85 46.00 F11.15 48.49 56.00 -1.51 10.29
4.435 MHz 34.88 46.00 F11.12 48.47 56.00 -7.53 10.29
4557 MHz 35.88 46.00 F10.12 49.39 56.00 -6.61 10.29
4612 MHz 36.56 46.00 -9.44 50.09 56.00 -5.91 10.29
4.760 MHz 36.88 46.00 -9.12 5019 56.00 -5.81 10.30
4.800 MHz 36.88 46.00 -9.12 L0.15 56.00 -5.85 10.30
4872 MHz 36.38 46.00 -9.62 L0.27 56.00 -5.73 10.30
4.999 MH=z 37.00 46.00 -9.00 50.28 56.00 -5.72 10.30
5054 MHz 36.68 50.00 -13.32 49.91 60.00 -10.09 10.30
5.316 MHz 34.53 50.00 -15.47 47.90 60.00 -12.10 10.31
MirfModel - Legrand N_A. Model WNRL34
Sample § - 2272-22 |
Serial # - No Serial Number
Configuration - EUT in BX Mode
Yoltage/Frequency - 120 VAC { 60 Hz

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023
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EUT Configured in Rx Mode Graphs

MfrMWiodel - Legrand N.A. Model YWNRL34
Sarple # - 2272-22
Serial #- Mo Serial Murnber

BEC Incorporated

Configuration - EUT in R4 Mode AC Conducted Emissions
Walta afFran]uancy - 120 VAC /B0 Hz N L.
Test Spec - ICES-003 and FCC Part 158 Class B Limits Graph - Neutral Line Emissions

TempHumidity - 24C/51%
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02:25:08 PM, Thursday, Septemnber 07, 2023

Mfifodel - Legrand BLA. Model WhHRL34
Sarple #- 2272-22
Serial #- Mo Serial Number

BEC Incorporated

Configuration - EUT in RX Made AC Conducted Emissions
Yuoltage/Freguency - 120 %AC f 60 Hz . .
Test Spec -WCES-DDS and FCC Part 15B Class B Limits Graph - Line 1 Emissions

Temp/Humidity - 24C/4A1%
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Frequency = Quasi-Pezk Limit
= Average Limit

— Peak Emissions

02:37:50 PM, Thursday, Septernber 07, 2023

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL34 Sample 2272-22 in Rx Mode are below the limit specified by FCC Part 15.207 and
RSS-Gen 7.2 Limits by a margin of 3.83 dB.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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4.1.5 Conducted Emissions 150 kHz to 30 MHz FCC 15.207 and RSS-Gen 7.2
Limits Test Results WNRL44 Sample 2272-24

The following graphs and tables show the conducted emissions recorded on the AC Power Port
of the EUT displayed against the FCC Part 15.207 and RSS-Gen 7.2 Limits. EUT was powered

at 120 Vac / 60 Hz.

EUT Transmitting at 2.405 GHz Low Channel Tables

BEC Incorporated
Meutral Line Conducted Emissions
11:32:43 AM, Tuesday, September 19, 2023

1 2 3 4 b b 7
Frequency AVG AVG AVG arP ap QP Corr
MHz dBuY Limit Margin  [dBuY Limit Margin  |[Factor
h86.649 KHz 29.26 46.00 r16.74 41.20 56.00 -14.80 10.13
4.471 MHz 26.25 46.00 +19.75 42.79 56.00 +13.21 10.27
4.551 MHz 26.43 46.00 -19.57 42.76 56.00 -13.24 10.27
4.729 MHz 28.07 46.00 -17.93 44,34 56.00 -11.66 10.27
4.750 MHz 28.03 46.00 -17.97 44,16 56.00 -11.84 10.28
4.768 MHz 28.68 46.00 +17.32 44.78 56.00 +11.22 10.28
4.813 MHz 28.73 46.00 -17.27 45.00 56.00 -11.00 10.28
4.902 MHz 28.90 46.00 -17.10 45.18 56.00 -10.82 10.28
5.020 MHz 29.99 50.00 -20.01 46.28 60.00 -13.72 10.28
5.091 MHz 30.13 50.00 -19.87 46.42 60.00 -13.58 10.29
MirModel - Legrand N.A. Model WNRLA44
Sample # - 2272-24 |
Serial # - No Serial Number

Configuration - Tx @ 2.405 GHz with 0-QPSK Modulati

an

Voltage/Frequency - 120 VAC J 60 Hz |

Test Spec - H55-Gen and FCC Part 15.207 Limits

Temp/Humidity - 23C/55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023
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BEC Incorporated
Line 1 Conducted Emissions
11:45:44 AM, Tuesday, September 19, 2023
1 F 3 4 b b6 7
Frequency AVG AVG AVG ap ap ap Corr
MHz dBuV Limit Margin  [dBu¥ Limit Margin  |Factor
L70.456 KHz 41.76 46.00 -4.24 L0.13 56.00 -5.87 10.15
4.551 MHz 28.27 46.00 F17.73 44.79 56.00 -11.21 10.29
4.666 MHz 29.96 46.00 -16.04 46.74 56.00 -9.26 10.29
4.698 MHz 29.40 46.00 ~16.60 45.53 L6.00 -10.47 10.29
4.711 MHz 29.86 46.00 r16.14 46.55 56.00 -9.45 10.29
4.850 MHz 29.86 46.00 -16.14 46.55 56.00 -9.45 10.30
4.903 MHz 30.29 46.00 -15.71 47.05 56.00 -8.95 10.30
4.946 MHz 30.31 46.00 ~15.69 46.79 L6.00 -9.21 10.30
4.952 MHz 30.73 46.00 -15.27 47.25 56.00 -8.75 10.30
4.965 MHz 31.13 46.00 -14.87 47.68 56.00 -8.32 10.30
Mir/Model - Legrand N.A. Model WNHL A4
Sample # - 2272-24 |
Serial ¥ - No Serial Number

Configuration - Tx @ 2.405 GHz with O-QPSK Modulati

on

VYoltage/Frequency - 120 VAC { 60 Hz

Test Spec - H55-Gen and FCC Part 15.207 Limits

TempfHumidity - 23C}55%%

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023

Page 43 of 83



g

EUT Transmitting at 2.405 GHz Low Channel Graphs

g;mfﬂ Segrand NLA. Model WhRLAS BEC Incorporated
Serial #- MNao Serial Number

Configuration - Tx @ 2.405 GHz with 0-QPSK Modulation AC Conducted Emissions
VD\Iage/Fre uency - 120 VAC /B0 Hz B .
Test Spec - RS5-Gen and FCC Part 15.207 Limits Graph - Neutral Line Emissions
TempfHumidity - 23C/A5%
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MfifModel - Legrand B.A. Model WhRLA4 BEC Incorporated

Sarmple #- 2272-24
Serial #- No Serial Number

Configuration - T @ 2,408 GHz with O-QPSK Modulation AC Conducted Emissions
Vn\tage/Fre uency - 120 VAC /B0 Hz N L.
Test Spec - RES-Gen and FCC Part 15.207 Limits Graph - Line 1 Emissions
Ternp/Humidity - 23C/A5%
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11:49:45 AM, Tuesday, September 19, 2023

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL44 Sample 2272-24 in Tx Mode Low Channel at 2.405 GHz are below the limit specified
by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 4.24 dB.
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EUT Transmitting at 2.440 GHz Middle Channel Tables

BEC Incorporated
Meutral Line Conducted Emissions

11:57:45 AM, Tuesday, September 19, 2023

1 2 3 4 b b6 7
Frequency AYIG AYG AYG ap ap ap Corr
MHz dBu¥Y Limit Margin  [dBuVY Limit Margin  [Factor
h78.057 KHz 30.98 46.00 -15.02 41.22 h6.00 -14.78 10.13
4.549 MHz 25.56 46.00 -20.44 41.98 56.00 -14.02 10.27
4.705 MHz 27.51 46.00 -18.49 43.74 56.00 -12.26 10.27
4.707 MHz 27.56 46.00 -18.44 43.66 56.00 -12.34 10.27
4.765 MHz 28.09 46.00 -17.91 44.10 56.00 +11.90 10.28
4.799 MHz 27.57 46.00 -18.43 43.87 56.00 r12.13 10.28
4.869 MHz 28.57 46.00 -17.43 44.06 56.00 -11.94 10.28
4.965 MHz 28.99 46.00 -17.01 44.73 h6.00 F11.27 10.28
4.967 MHz 28.81 46.00 -17.19 45.18 56.00 -10.82 10.28
h.047 MHz 29.24 50.00 -20.76 45.09 60.00 -14.91 10.28
Mir{Model - Legrand N.A. Model WHNEL44
Sample § - 2272-24 |
Serial # - No Serial Number

Configuration - Tx @ 2.440 GHz with 0-QP5K Modulati

YoltagefFrequency - 120 YAC { 60 Hz

Test Spec - R55-Gen and FCC Part 15.207 Limits

Temp/Humidity - 23C/55% |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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BEC Incorporated

Line 1 Conducted Emissions
12:07:48 PM, Tuesday, September 19, 2023

1 2 3 L h b6 7
Frequency AVEG AVEG AVEG ap ap ap Corr
MHz dBu¥Y Limit Margin  [dBu¥ Limit Margin  |[Factor
h69.238 KHz 41.50 46.00 -4.50 49.86 56.00 -6.14 10.15
4.675 MHz 29.16 46.00 -16.84 45.96 h6.00 -10.04 10.29
4.711 MHz 29.38 46.00 -16.62 46.06 56.00 -9.94 10.29
4.843 MHz 28.96 46.00 -17.04 45.93 56.00 -10.07 10.30
4.922 MHz 30.44 46.00 -15.56 46.95 56.00 -9.05 10.30
4.927 MHz 30.32 46.00 -15.68 47.05 h6.00 -8.95 10.30
4.959 MHz 30.58 46.00 -15.42 46.98 56.00 -9.02 10.30
4.998 MHz 30.68 46.00 -15.32 47.19 56.00 -8.81 10.30
4.998 MHz 30.65 46.00 -15.35 47.39 56.00 -8.61 10.30
h.015 MHz 31.19 50.00 -18.81 47.71 60.00 -12.29 10.30
MirfModel - Legrand N.A. Model WNRLA4A4
Sample # - 2272-24 |
Serial # - No Serial Number

Configuration - Tx @ 2.440 GHz with O-QPSK Modulati

on

YoltagefFrequency - 120 YAC { 60 Hz

Test Spec - R55-Gen and FCC Part 15.207 Limits

TempfHumidity - 23C}55%

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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EUT Transmitting at 2.440 GHz Middle Channel Graphs

Mfifodel - Legrand M.A. Model WHRL44

Sample # - 2272-24

Serial #- Mo Serial Number

Configuration - Ti @ 2.440 GHz with O-QP 3K Modulation
Volta efFrechuen:%— 120VAC /B0 Hz

Test Spec - RS5-Ge

Temp/Huridity - 23C/A5%

[

Amplitude

BEC Incorporated

AC Conducted Emissions

n and FCC Part 15.207 Limits Graph - Neutral Line Emissions

oK 1M nm

Frequency

12:01:46 PM, Tuesday, September 19, 2023

MfrMWiodel - Legrand N.A. Model YWNRLA4
Sarnple # - 2272-24
Serial #- Mo Serial Murber
Configuration - Tw @ 2.440 GHz with O-QPSK Modulation
\/oltageJ‘Fre uencg 120 WAL FBD Hz
Bl

Test Spec - RS5-Gen and FCC Part 15.207 Limits
Temp/Hurnidity - 23C/55%
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BEC Incorporated

AC Conducted Emissions

Graph - Line 1 Emissions

Frequency

12:11:51 PM, Tuesday, September 19, 2023

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL44 Sample 2272-24 in Tx Mode Middle Channel at 2.440 GHz are below the limit

specified by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 4.50 dB.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023
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EUT Transmitting at 2.480 GHz High Channel Tables

BEC Incorporated

Meutral Line Conducted Emissions

12:20:38 PM, Tuesday, September 19, 2023

1 2 3 4 b b 7

Frequency AVG AVG AVG arP ap ap Corr

MHz dBuY¥ Limit Margin dBuY Limit Margin Factor
590.784 KHz 27.48 46.00 -18.52 39.87 56.00 r16.13 10.13
4.401 MHz 25.38 46.00 r20.62 41.12 56.00 -14.88 10.27
4.506 MHz 25.60 46.00 -20.40 41.49 56.00 ~14.51 10.27
4.677 MHz 27.45 46.00 -18.55 43.15 56.00 -12.8% 10.27
4.699 MHz 27.29 46.00 -18.71 42.74 L6.00 +13.26 10.27
4.769 MHz 27.87 46.00 -18.13 44.03 56.00 -11.97 10.28
4.867 MHz 28.24 46.00 -17.76 44.16 56.00 -11.84 10.28
4.893 MHz 28.67 46.00 F17.33 44.06 L6.00 ~11.94 10.28
4.928 MHz 28.42 46.00 -17.58 44.46 56.00 ~11.54 10.28
4.985 MHz 29.55 46.00 -16.45 45.06 56.00 -10.94 10.28

MirfModel - Legrand N.A. Model YWNELAA

Sample ¥ - 2272-24 |

Serial # - No Serial Number

Configuration - Tx @ 2.480 GHz with 0-QPSK Modulati

Voltage/Frequency - 120 VAC | 60 Hz

Test Spec - R55-Gen and FCC Part 15.207 Limits

TempfHumidity - 23C}5b%

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023
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BEC Incorporated

Line 1 Conducted Emissions
12:29:06 PM, Tuesday, September 19, 2023

1 2 3 4 b b 7
Frequency AVG AVG AVG arP QP ap Corr
MHz dBuY¥ Limit Margin dBuY Limit Margin Factor
b68.760 KHz 41.59 46.00 -4.41 49.63 h6.00 -6.37 10.15
4.492 MHz 26.96 46.00 -19.04 43.35 h6.00 -12.65 10.29
4.674 MHz 29.23 46.00 -16.77 45.73 h6.00 -10.27 10.29
4.756 MHz 29.27 46.00 -16.73 46.15 56.00 -9.85 10.30
4.799 MHz 29.54 46.00 -16.46 45.77 h6.00 -10.23 10.30
4.863 MHz 30.03 46.00 -15.97 46.15 h6.00 -9.85 10.30
4.938 MHz 29.85 46.00 -16.15 46.26 h6.00 -9.74 10.30
5.010 MHz 31.34 50.00 -18.66 47.37 60.00 -12.63 10.30
h.012 MHz 31.42 50.00 -18.58 4717 60.00 -12.83 10.30
h.123 MHz 30.84 50.00 -19.16 47.05 60.00 -12.95 10.30
Mir/Model - Legrand N.A. Model WNRLAA4
Sample # - 2272-24 |
Serial # - No Serial Number

Configuration - Tx (@ 2.480 GHz with 0-QPSK Modulati

Voltage/Frequency - 120 VAC | 60 Hz

Test Spec - H55-Gen and FCC Part 15.207 Limits

TempfHumidity - 23C}550%

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023
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EUT Transmitting at 2.480 GHz High Channel Graphs

Mft/Model - Legrand N.A. Model WNRLA4
Sarnple #- 2272-24
Serial #- No Serial Numnber

Configuration - Tx @ 2.480 GHz with O-QPSK Modulation

Voltage/Freguency - 120 VAC /B0 Hz
Test Spec - RES-Gen and FCC Part 15.207 Limits
Ternp/Humidity - 23C/A5%

.
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Amplitude
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YRR

BEC Incorporated

AC Conducted Emissions

Graph - Neutral Line Emissions

[T

12:24:38 PM, Tuesday, September 19, 2023

Frequency
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MfiiModel - Legrand N.A. Model WHRLA4
Sample #- 2272-24
Serial #- No Serial Mumber

Caonfiguration - Tx @ 2.480 GHz with O-QPSK Modulation

Yoltage/Freguency - 120 VAC /60 Hz
Test Spec - RSS-Gen and FCC Part 15207 Limits
Temp/Humidity - 23C/A5%
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BEC Incorporated

AC Conducted Emissions

Graph - Line 1 Emissions

100K

12:33.07 PM, Tuesday, September 19, 2023

Frequency

0.m

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL44 Sample 2272-24 in Tx Mode High Channel at 2.480 GHz are below the limit specified

by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 4.41 dB.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023
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EUT Configured in Rx Mode Tables

BEC Incorporated
Meutral Line Conducted Emissions

03:17:23 PM, Thursday, September 07, 2023

1 2 3 4 b b 7

Frequency AVG AVG AVG ap apP ap Corr
MHz dBuY Limit Margin  |[dBuY Limit Margin  |Factor
h72.894 KHz 36.51 46.00 -9.49 44,92 56.00 -11.08 10.13
h95.348 KHz 28.44 46.00 -17.56 38.66 h6.00 -17.34 10.13
4.326 MHz 27.35 46.00 -18.65 40.04 56.00 -15.96 10.27
4.361 MHz 27.69 46.00 -18.31 40.20 56.00 -15.80 10.27
4.385 MHz 27.59 46.00 -18.41 40.38 56.00 -15.62 10.27
4.480 MHz 27.45 46.00 -18.55 40.49 56.00 -15.51 10.27
4.540 MHz 27.52 46.00 -18.48 40.61 56.00 -15.39 10.27
4.601 MHz 28.53 46.00 -17.47 41.19 h6.00 -14.81 10.27
4.603 MHz 28.43 46.00 +17.57 41.14 56.00 -14.86 10.27
4.673 MHz 29.36 46.00 -16.64 42.07 56.00 -13.93 10.27
4.762 MHz 29.83 46.00 r16.17 43.03 56.00 -12.97 10.28
4.774 MHz 30.06 46.00 -15.94 43.05 56.00 -12.95 10.28
4.851 MHz 30.01 46.00 -15.99 43.25 h6.00 F12.75 10.28
4.935 MHz 30.28 46.00 r15.72 43.40 56.00 -12.60 10.28
4.971 MHz 30.81 46.00 -15.19 43.93 56.00 -12.07 10.28
5.031 MHz 31.42 50.00 -18.58 44.43 60.00 -15.57 10.28
5.070 MHz 31.58 50.00 -18.42 44.69 60.00 -15.31 10.28
h.153 MHz 31.64 50.00 -18.36 45.02 60.00 -14.98 10.29
h.243 MHz 31.24 h0.00 r18.76 44,74 60.00 r15.26 10.29
5.340 MHz 31.19 50.00 -18.81 44.52 60.00 -15.48 10.30
Mirfiodel - Legrand N.A. Model WNRLA4

Sample # - 2272-24 |

Serial # - No Serial Number

Configuration - EUT in B Mode
VoltagelFrequency - 120 YAC } 60 Hz

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023
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BEC

A
BEC Incorporated
Line 1 Conducted Emissions
03:29:48 PM, Thursday, September 07, 2023

1 2 3 4 b b 7

Frequency AVG AVG AVG ap ap ap Corr
MHz dBu¥Y Limit Margin  [dBu¥ Limit Margin  |Factor
570.956 KHz 41.65 46.00 -4.35 49.98 56.00 -6.02 10.15
604.416 KHz 33.10 46.00 -12.90 42.61 h6.00 -13.39 10.15
3.860 MHz 2717 46.00 -18.83 40.74 56.00 -15.26 10.27
4.168 MHz 27.37 46.00 -18.63 41.09 56.00 -14.91 10.28
4.212 MHz 28.44 46.00 -17.56 11.77 h6.00 -14.23 10.28
4.245 MHz 28.81 46.00 -17.19 42.50 56.00 ~13.50 10.28
4.781 MHz 31.57 46.00 -14.43 45.13 56.00 -10.87 10.30
4.900 MHz 31.76 46.00 -14.24 45.63 56.00 -10.37 10.30
4.935 MHz 32.16 46.00 -13.684 45.89 h6.00 F10.11 10.30
4.999 MHz 32.78 46.00 -13.22 46.46 56.00 -9.54 10.30
h.048 MHz 33.12 50.00 -16.88 46.70 60.00 -13.30 10.30
h.061 MHz 3311 50.00 -16.89 46.87 60.00 -13.13 10.30
5.150 MHz 33.24 50.00 -16.76 46.77 60.00 -13.23 10.31
h.237 MHz 32.69 50.00 -17.31 46.37 60.00 -13.63 10.31
h.328 MHz 32.76 50.00 -17.24 46.42 60.00 -13.58 10.31
h.364 MHz 32.82 50.00 ~17.18 46.68 60.00 -13.32 10.31
h.374 MHz 32.87 50.00 -17.13 46.47 60.00 -13.53 10.31
5.411 MHz 32.80 50.00 -17.20 46.33 60.00 -13.67 10.31
h.421 MHz 32.79 50.00 F17.21 46.37 60.00 -13.63 10.32
h.474 MHz 32.75 50.00 -17.25 45.86 60.00 -14.14 10.32
Mir{Model - Legrand N.A. Model WNHL A4
Sample # - 2272-24 |
Serial # - No Serial Number
Configuration - EUT in HX Mode
Voltage/Frequency - 120 VAC { 60 Hz

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023
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EUT Configured in Rx Mode Graphs

Miriodel - Legrand N.A. Model WNRLA4

Sample #- 2272-24

Serial #- Mo Serial Number

Configuration - EUT in RX Mode

VohagefFrecluency - 120 WAC /B0 Hz

Test Spec - ICES-003 and FCC Part 158 Class B Limits
Temp/Hurnidity - 24C/51%

mo-
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BEC Incorporated

AC Conducted Emissions

Graph - Neutral Line Emissions

Amplitude
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03:25:22 PMW, Thursday, September 07, 2023

Frequency

= Quasi-Peak Limit

— Average Limit

— Peak Emissions

o Average Messurement

QP Mezsuremert

MfrModel - Legrand MN.A. Model WNRL44

Sample #- 2272-24

Serial #- No Serial Number

Configuration - EUT in RX Mode

Yolta et‘Freﬂuency - 120°AL [B0 Hz

Test Spec - ICES-003 and FCC Part 15B Class B Limits
TernpHumidity - 24C/51%

o

BEC Incorporated

AC Conducted Emissions

Graph - Line 1 Emissions

01

£

Amplitude

2004

mo

ok

03:37:51 PM, Thursday, September 07, 2023

Frequency

= Quasi-Pesk Limit

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL44 Sample 2272-24 in Rx Mode are below the limit specified by FCC Part 15.207 and

RSS-Gen 7.2 Limits by a margin of 4.35 dB.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023
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4.1.6 Conducted Emissions 150 kHz to 30 MHz FCC 15.207 and RSS-Gen 7.2
Limits Test Results WNRL64 Sample 2272-18

The following graphs and tables show the conducted emissions recorded on the AC Power Port
of the EUT displayed against the FCC Part 15.207 and RSS-Gen 7.2 Limits. EUT was powered

at 120 Vac / 60 Hz.

EUT Transmitting at 2.405 GHz Low Channel Tables

BEC Incorporated
Meutral Line Conducted Emissions
02:40:32 PM, Monday, September 18, 2023

1 2 3 4 b b 7
Frequency AYG AYG AYG QP ap ap Corr
MHz dBuY Limit Margin  [dBuY Limit Margin  |[Factor
h67.408 KHz 35.97 46.00 -10.03 44.00 56.00 -12.00 10.13
4.574 MHz 29.60 46.00 -16.40 41.84 56.00 -14.16 10.27
4.749 MHz 30.84 46.00 r15.16 43.62 56.00 -12.38 10.27
4.762 MHz 30.77 46.00 -15.23 43.61 56.00 -12.39 10.28
4.821 MHz 31.69 46.00 -14.31 43.89 56.00 r12.11 10.28
4.845 MHz 31.63 46.00 -14.37 44.09 56.00 -11.91 10.28
4.873 MHz 32.02 46.00 -13.98 44,34 56.00 -11.66 10.28
4.985 MHz 31.73 46.00 -14.27 44.65 56.00 +11.35 10.28
4.994 MHz 31.49 46.00 -14.51 44.49 56.00 -11.51 10.28
h.128 MHz 32.50 50.00 -17.50 45.16 60.00 -14.84 10.29
MirModel - Legrand N.A. Model YWMNBLEA
Sample # - 2272-18 |
Serial # - No Serial Number

Configuration - Tx @ 2.405 GHz with 0-QPSK Modulati

on

YoltagefFrequency - 120 YAC / 60 Hz |

Test Spec - R55-Gen and FCC Part 15.207 Limits

Temp/Humidity - 24C/55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023
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BEC Incorporated
Line 1 Conducted Emissions
03:03:21 PM. Monday, September 18, 2023
1 2 3 4 b b 7
Frequency AYG AYG AYG QP ap ap Corr
MHz dBuY Limit Margin  [dBuY Limit Margin  |[Factor
563.007 KHz 43.12 46.00 -2.88 50.55 56.00 -5.45 10.15
4.538 MHz 31.67 46.00 -14.33 44.42 56.00 ~11.58 10.29
4.653 MHz 31.57 46.00 -14.43 44.95 56.00 -11.05 10.29
4.715 MHz 32.30 46.00 -13.70 45.57 L6.00 +10.43 10.29
4.744 MHz 32.83 46.00 r13.17 45.84 56.00 r10.16 10.29
4.821 MHz 33.28 46.00 r12.72 46.25 56.00 -9.75 10.30
4.878 MHz 34.05 46.00 -11.95 46.75 56.00 -9.25 10.30
4.862 MHz 34.02 46.00 -11.98 46.64 h6.00 -9.36 10.30
4.992 MHz 33.36 46.00 -12.64 46.82 56.00 -9.18 10.30
£.022 MHz 33.46 50.00 -16.54 46.79 60.00 -13.21 10.30
Mir/Model - Legrand N.A. Model WNRLEA
Sample # - 2272-18 |
Serial # - No Serial Number

Configuration - Tx @ 2.405 GHz with 0-QPSK Modulati

Voltage/Frequency - 120 VAC | 60 Hz

Test Spec - B55-Gen and FCC Part 15.207 Limits

Temp{Humidity - 24C{55%

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report

Release Date: 12/13/2023
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EUT Transmitting at 2.405 GHz Low Channel Graphs

MfrWiodel - Legrand N.A. Model YWNRLE4
Sample #- 227218 BEC Incorporated
Serial #- Mo Serial Number e
Configuration - Tx @ 2.405 GHz with O-QPSK Modulation AC Conducted Emissions
Yoltage/Frequency - 120 WAC /BD Hz . ..
Test gpec RS Hen and FCC Part 16.207 Limits Graph - Neutral Line Emissions
Temp/Humidity - 24C/55%
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02:44:33 PM, Monday, Septermber 18, 2023 QP Measurement
g';’,fnh’;‘”;ﬂ Segrand NA. Mods| WHRLBS BEC Incorporated
Serial #- Mo Serial Number e
Configuration - Tx @ 2.405 GHz with O-QPSK Modulation AC Conducted Emissions
Vn\tage]Fre uency - 120 VAC /B0 Hz . ..
Test Spec - RS5-Gen and FCC Part 15.207 Limits Graph - Line 1 Emissions
TermpHumidity - 24C/55%
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Frequency
03:07:22 PM, Monday, September 18, 2023

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL64 Sample 2272-18 in Tx Mode Low Channel at 2.405 GHz are below the limit specified
by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 2.88 dB.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023 Page 56 of 83



EUT Transmitting at 2.440 GHz Middle Channel Tables

BEC Incorporated
Meutral Line Conducted Emissions
03:25:38 PM. Monday, September 18, 2023

1 2 3 4 b b 7
Frequency AYIG AYG AYG ap ap aP Corr
MHz dBuV Limit Margin  |[dBuY Limit Margin  |Factor
4.663 MHz 29.64 46.00 -16.36 42.99 56.00 -13.01 10.27
4.695 MHz 30.58 46.00 -15.42 43.32 56.00 -12.68 10.27
4.703 MHz 30.35 46.00 -15.65 43.30 h6.00 -12.70 10.27
4.718 MHz 30.48 46.00 -15.52 43.26 56.00 -12.74 10.27
4.912 MHz N 46.00 -14.59 44.29 56.00 -11.71 10.28
4.926 MHz 31.43 46.00 -14.57 44.48 56.00 -11.52 10.28
4.931 MHz 31.61 46.00 -14.39 44.33 56.00 -11.67 10.28
4.957 MHz 31.74 46.00 r14.26 44,65 h6.00 r11.35 10.28
4.997 MHz 31.62 46.00 -14.38 44.79 56.00 -11.21 10.28
5.156 MHz 32.37 50.00 -17.63 45.11 60.00 -14.89 10.29
MirModel - Legrand N_A. Model WHNELEA
Sample # - 2272-18 |
serial # - No Serial Number

Configuration - Tx @ 2.440 GHz with 0-QPSK Modulation
VoltagefFrequency - 120 VAC { 60 Hz |
Test Spec - H55-Gen and FCC Part 15.207 Limits
TempfHumidity - 24C{55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023 Page 57 of 83



BEC Incorporated
Line 1 Conducted Emissions
03:50:30 PM, Monday, September 18, 2023

1 2 3 4 b b I
Frequency AVG AVG AVG ap ap ap Corr
MHz dBu¥Y Limit Margin  |[dBu¥Y Limit Margin  |Factor
bb5.602 KHz 42.37 46.00 -3.63 h0.00 h6.00 -6.00 10.15
4.604 MHz 31.38 46.00 -14.62 44,99 56.00 -11.01 10.29
4.658 MHz 31.64 46.00 -14.36 45,32 56.00 -10.68 10.29
4.750 MHz 32.63 46.00 -13.37 46.25 56.00 -9.75 10.30
4.603 MHz 33.04 46.00 -12.96 46.57 56.00 -9.43 10.30
4.887 MHz 33.59 46.00 -12.41 46.77 56.00 -9.23 10.30
4.689 MHz 33.68 46.00 -12.32 46.83 56.00 -9.17 10.30
4.916 MHz 33.11 46.00 -12.59 46.61 56.00 -9.39 10.30
5.002 MHz 33.18 50.00 -16.82 46.82 60.00 -13.18 10.30
5.014 MHz 33.32 50.00 -16.68 46.77 60.00 -13.23 10.30
MirfModel - Legrand N.A. Model WNBLGA
Sample # - 2272-18 |
serial # - No Serial Number
Configuration - Tx @ 2.440 GHz with 0-QPSK Modulation

Voltage/Frequency - 120 YAC | 60 Hz

Test Spec - H55-Gen and FCC Part 15.207 Limits

TempfHumidity - 24C{55%

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023
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EUT Transmitting at 2.440 GHz Middle Channel Graphs

“S”;’{H“QF;?J;;;”Q MA Model WRLES BEC Incorporated
Serial #- Mo Serial Number

Configuration - Tx @ 2.440 GHz with 0-QPSK Modulation AC Conducted Emissions
Vultage/Freqﬁtencg 120 VAC /B0 Hz N _
Test Spec - RSS-Gen and FCC Part 15.207 Limits Graph - Neutral Line Emissions

Ternp/Humidity - 24C/55%
e

Amplitude

s

[LYES

ok L win

Frequency

03:29:38 PM, Monday, Septernber 18, 2023

gﬂgmfﬂ Legrand WA Mods| WHRLBS BEC Incorporated
Serial #- Mo Serial Number

Configuration - Tx @ 2.440 GHz with O-QPSK Modulation AC Conducted Emissions
Yoltage/Frequency - 120 WAC /BD Hz . ..
Test gpe: RS Hen and FCC Pant 16.207 Limits Graph - Line 1 Emissions
TempHumidity - 24C/55%

-

s+

Amplitude

FIES

LIRS

oK

Frequency — Quasi-Feak Limit

03:54:32 PM, Maonday, September 18, 2023

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL64 Sample 2272-18 in Tx Mode Middle Channel at 2.440 GHz are below the limit
specified by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 3.63 dB.

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
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EUT Transmitting at 2.480 GHz High Channel Tables

BEC Incorporated
Meutral Line Conducted Emissions
04:18:30 PM. Monday, September 18, 2023

1 2 3 L b b6 7
Frequency AVEG AVEG AVEG ap ap ap Corr
MHz dBu¥ Limit Margin dBu¥ Limit Margin Factor
4.506 MHz 29.14 46.00 -16.86 42.27 56.00 -13.73 10.27
4.551 MHz 29.04 46.00 -16.96 41.81 56.00 -14.19 10.27
4.639 MHz 29.62 46.00 -16.38 42.56 h6.00 -13.44 10.27
4.702 MHz 30.46 46.00 -15.54 43.28 56.00 -12.72 10.27
4.776 MHz 31.35 46.00 -14.65 43.99 56.00 -12.01 10.28
4.848 MHz 31.54 46.00 -14.46 44.62 56.00 -11.38 10.28
4.880 MHz 31.78 46.00 -14.22 44.46 56.00 -11.54 10.28
4.959 MHz 31.63 46.00 -14.37 44.61 h6.00 -11.39 10.28
4.980 MHz 31.86 46.00 -14.14 44.61 56.00 -11.39 10.28
5.036 MHz 31.82 50.00 -18.18 44,67 60.00 -15.33 10.28
Mir{Model - Legrand N.A. Model WNHLEA
Sample # - 2272-18 |
Serial # - No Serial Number

Configuration - Tx @ 2.480 GHz with 0-QPSK Modulation
YoltagefFrequency - 120 YAC { 60 Hz |
Test Spec - R55-Gen and FCC Part 15.207 Limits
Temp/Humidity - 24C/55% | |

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023 Page 60 of 83
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BEC Incorporated
Line 1 Conducted Emissions
04:27:49 PM. Monday, September 18, 2023

1 2 3 L b b6 7

Frequency AVG AVG AVG ap ap ap Corr
MHz dBu¥Y Limit Margin  [dBu¥ Limit Margin  |[Factor
h65.333 KHz 42.45 46.00 -3.55 h0.36 h6.00 -5.64 10.15
4.592 MHz 31.54 46.00 -14.46 44.85 56.00 -11.15 10.29
4.770 MHz 32.90 46.00 -13.10 46.40 56.00 -9.60 10.30
4.835 MHz 33.37 46.00 r12.63 46.51 h6.00 -9.49 10.30
4.922 MHz 33.37 46.00 -12.63 46.50 56.00 -9.50 10.30
4.929 MHz 33.48 46.00 -12.52 46.66 56.00 -9.34 10.30
4.933 MHz 33.33 46.00 -12.67 46.85 56.00 -9.15 10.30
4.950 MHz 33.59 46.00 -12.41 46.78 56.00 -9.22 10.30
4.979 MHz 33.55 46.00 -12.45 46.96 h6.00 -9.04 10.30
5.004 MHz 33.27 50.00 -16.73 46.86 60.00 ~13.14 10.30

MirfModel - Legrand N.A. Model WNRLGA

Sample # - 2272-18 |

Serial # - No Serial Number

Configuration - Tx @ 2.480 GHz with 0-QPSK Modulati

an

Voltage/Frequency - 120 VAC { 60 Hz

Test Spec - R55-Gen and FCC Part 15.207 Limits

TempfHumidity - 24C}55%

Report # BEC- 2272-13 Legrand WNRLX4 FCC Part 15.247 RSS-Gen/247 DTS Test Report
Release Date: 12/13/2023
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EUT Transmitting at 2.480 GHz High Channel Graphs

NifiModel - Legrand KA. Model WHRLE4
Sample #- 2272-18
Serial #- Mo Serial Mumber
Configuration - T @ 2.480 GHz with O-QP 5K Modulation
\/a\tage/Fre uency - 120 WAC /B0 Hz
Test Spec - RSS-Gen and FCC Part 15.207 Limits
Temp/Humidity - 24C/55%
o

sl

Amplitude
£

2l

YRR

BEC Incorporated

AC Conducted Emissions

Graph - Neutral Line Emissions

00K
Frequency

04:22:32 PM, Monday, September 18, 2023

Mft/iodel - Legrand N.A. Model YWNRLEA

Sample #- 2272-18

Serial #- Mo Serial Number

Configuration - Tx @ 2.480 GHz with O-QPSK Modulation
Va\tage/Fre uency - 120 WAC /B0 Hz

Test Spec - RS5-Gen and FCC Part 15.207 Limits
Temp/Humidity - 24C/A5%

.

Amplitude

sl

YRR

BEC Incorporated

AC Conducted Emissions

Graph - Line 1 Emissions

ok 1 wim

Frequency

04:31:52 PM, Manday, September 18, 2023

Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL64 Sample 2272-18 in Tx Mode High Channel at 2.480 GHz are below the limit specified

by FCC Part 15.207 and RSS-Gen 7.2 Limits by a margin of 3.55 dB.
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EUT Configured in Rx Mode Tables

BEC Incorporated
Meutral Line Conducted Emissions
05:09:36 PM, YWednesday, September 06, 2023

1 2 3 L h b6 7
Frequency AYIG AYIG AYIG ap ap ap Corr
MHz dBuV Limit Margin  [dBu¥ Limit Margin  |[Factor
h66.540 KHz 36.63 46.00 -9.37 44.32 56.00 -11.68 10.13
4.232 MHz 26.26 46.00 -19.74 39.02 h6.00 -16.98 10.26
4.286 MHz 26.41 46.00 -19.59 39.19 56.00 -16.81 10.27
4.333 MHz 27.50 46.00 -18.50 40,10 h6.00 -15.90 10.27
4.413 MHz 28.31 46.00 -17.69 40.73 56.00 -15.27 10.27
4.440 MHz 28.57 46.00 -17.43 41.20 h6.00 -14.80 10.27
4.449 MHz 28.79 46.00 -17.21 41.20 56.00 -14.80 10.27
4.481 MHz 28.48 46.00 -17.52 41.31 56.00 -14.69 10.27
4.595 MHz 28.96 46.00 -17.04 41.79 56.00 -14.21 10.27
4.688 MHz 29.51 46.00 -16.49 42.24 56.00 -13.76 10.27
4.740 MHz 30.46 46.00 -15.54 42.92 56.00 -13.08 10.27
4.742 MHz 30.25 46.00 -15.75 43.05 56.00 -12.95 10.27
4.837 MHz 31.22 46.00 -14.78 43.91 56.00 -12.09 10.28
4.844 MHz 31.02 46.00 -14.98 43.94 56.00 -12.06 10.28
4.903 MHz 31.44 46.00 -14.56 44.29 56.00 -11.71 10.28
4.978 MHz 3.3 46.00 -14.69 44.68 56.00 -11.32 10.28
h.016 MHz 3.3 50.00 -18.69 44,57 60.00 -15.43 10.28
5.103 MHz 31.85 50.00 -18.15 44.80 60.00 -15.20 10.29
h.138 MHz 32.04 50.00 -17.96 44,82 60.00 -15.18 10.29
h.248 MHz 31.88 50.00 -18.12 44.73 60.00 -15.27 10.29
Mir{Model - Legrand N.A. Model WNRLGA
Sample # - 2272-18 |
Serial # - No Serial Number
Configuration - EUT in B Mode
Voltage/Frequency - 120 VAC { 60 Hz
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BEC Incorporated
Line 1 Conducted Emissions

05:22:49 PM, Wednesday, September 06, 2023

1 2 3 4 b b 7

Frequency AV AVG AVG arP ap ap Corr
MHz dBuY Limit Margin  [dBuY Limit Margin  |[Factor
L02.507 KHz 28.97 46.00 ~17.03 39.06 56.00 -16.94 10.13
666.531 KHz 42.55 46.00 -3.45 50.49 56.00 -5.51 10.15
596.348 KH=z 32.32 46.00 -13.68 41.90 56.00 -14.10 10.15
617.628 KHz 30.29 46.00 -15.71 40.70 56.00 -15.30 10.15
4.260 MHz 28.53 46.00 -17.47 41.81 56.00 -14.19 10.29
4.318 MHz 29.00 46.00 -17.00 42.52 h6.00 -13.48 10.29
4.320 MHz 29.00 46.00 ~17.00 42 52 L6.00 -13.48 10.29
4.439 MHz 30.70 46.00 ~15.30 44.07 56.00 -11.93 10.29
4.446 MHz 30.68 46.00 -15.32 43.82 56.00 r12.18 10.29
4.555 MHz 30.85 46.00 r15.15 44.04 56.00 -11.96 10.29
4.695 MHz 31.57 46.00 -14.43 44.96 56.00 -11.04 10.29
4.789 MHz 32.58 46.00 -13.42 46.00 56.00 ~10.00 10.30
4.834 MHz 32.99 46.00 -13.01 46.27 56.00 9.73 10.30
4.978 MHz 33.08 46.00 -12.92 46.46 56.00 -9.54 10.30
5.108 MHz 33.37 L0.00 ~16.63 47.11 60.00 -12.89 10.30
5110 MHz 33.52 L0.00 -16.48 47.08 60.00 -12.92 10.30
5.237 MHz 33.54 L0.00 -16.46 46.78 60.00 -13.22 10.31
5.242 MHz 33.46 50.00 -16.54 46.95 60.00 -13.0% 10.31
5.292 MHz 33.23 50.00 -16.77 46.39 60.00 -13.61 10.31
5.444 MHz 32.07 50.00 -17.93 45.65 60.00 -14.3% 10.32
Mir{Model - Legrand N.A. Model YWMNBLEA

Sample # - 2272-18 |

Serial # - No Serial Number

Configuration - EUT in RX Mode
Voltage/Frequency - 120 VAC J 60 Hz
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EUT Configured in Rx Mode Graphs

g”;’{n“ﬂ?ji;;;;”; MA Model WHRLE4 BEC Incorporated
Serial #- Mo Serial Murnber .
Configuration - EUT in R¥ Mode AC Conducted Emissions
Yolta efFrecluen:y - 120 %AC /B0 Hz B L
Test Spec - ICES-003 and FCC Part 158 Class B Limits Graph - Neutral Line Emissions
Temp/Humidity - 24C/52%
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Results: All conducted emissions measured on the AC Power Port of the Legrand Model
WNRL64 Sample 2272-18 in Rx Mode are below the limit specified by FCC Part 15.207 and
RSS-Gen 7.2 Limits by a margin of 3.45 dB.
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4.2 Emissions in Non-Restricted and Restricted Frequency Bands 1 GHz -
25 GHz (47 CFR 15.205, 15.209)(RSS-GEN 8.9, 8.10)

The emissions from the Legrand Models WNRL24, WNRL34, WNRL44 and WNRL64 radiant
wireless switches and dimmers with Zigbee radios which fall in the restricted bands of operation,
detailed in this section, comply with the limits of 15.209. All models were tested at three
frequencies: Low (2.405 GHz), Middle (2.440 GHz) and High (2.480 GHz). The modulation
was O-QPSK. The EUT was also tested in Rx Mode.

Frequency Range

1 GHz to 18 GHz

Test Standards FCC Part 15.205 and 15.209 and RSS-Gen 8.9 and 8.10
Limits FCC Part 15.205 and 15.209 and RSS-Gen 8.9 and 8.10 Limits
Manufacturer Legrand

Model WNRL24

Serial Number No Serial Number

Sample Number 2272-20

Manufacturer Legrand

Model WNRL34

Serial Number No Serial Number

Sample Number 2272-22

Manufacturer Legrand

Model WNRL44

Serial Number No Serial Number

Sample Number 2272-24

Manufacturer Legrand

Model WNRL64

Serial Number No Serial Number

Sample Number 2272-18

Sample Types Radiated Emissions Sample Types
Test Configuration The EUTSs were tested at Maximum Output Power with O-QPSK modulation
Port Tested Enclosure Port of the EUT

EUT Power 120 VAC / 60 Hz

Test Date 09/26/2023

Temperature 21°C

Humidity 61 %

Test Date 09/27/2023

Temperature 21°C

Humidity 58 %

Test Date 09/28/2023

Temperature 21°C

Humidity 56 %

Test Date 09/29/2023

Temperature 21°C

Humidity 59 %
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4.2.1 Radiated Spurious Emissions Test Facility

OATS

The Open Area Test Site (OATYS) is an all-weather facility with a wooden enclosure that contains
a ground level 4-foot diameter turntable capable of rotating equipment 360 degrees. The
enclosure is free of reflective metallic objects and extraneous electromagnetic signals. This non-
metallic enclosure and the 3 and 10 meter test range existing outside the enclosure rest upon a
protective insulating material, which in turn covers a flat, metal, continuous ground plane.

Instrumentation for remote control of the antenna mast, turntable, and other equipment are
controlled by personnel indoors. The EUT and support peripherals required for EUT operation
were placed on a table 80 cm high for tabletop equipment or directly on the turntable surface for
floor standing equipment.

The test site complies with the attenuation measurements specified in ANSI C63.4.

Measurement of the signals was performed with the EUT on a turntable and a variable height
antenna mast at 3 meters distance. The signals residing in restricted bands of operation are
designated in the tables in the results section.

SR#1

The Semi-Anechoic Shielded Room (SR#1) is a ferrite and absorber lined chamber which houses
a 5-foot diameter turntable capable of rotating equipment 360 degrees and antenna mast for
Horizontal and Vertical polarity measurements. The enclosure is free of reflective metallic
objects and extraneous electromagnetic signals. This 3-meter shielded enclosure has a raised
computer floor with metal tile bottoms providing a continuous ground plane.

Instrumentation for remote control of the antenna mast, turntable, and other equipment are
controlled by personnel outside the chamber. The EUT and support peripherals required for
EUT operation were placed on a table 80 cm high for tabletop equipment or directly on the
turntable surface for floor standing equipment.

Measurement of the signals was performed with the EUT on a turntable and a variable height
antenna mast at 3 meters distance. The signals residing in restricted bands of operation are
designated in the tables in the results section.
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4.2.2 Emissions in Non-Restricted and Restricted Frequency Bands Test
Procedure

Radiated Emissions 30 MHz — 40 GHz

The EMI receiver was set to quasi-peak mode for frequencies from 30 MHz to 1 GHz and the
appropriate CISPR bandwidths were employed. The receiver was set to average mode for
frequencies above 1 GHz with the appropriate CISPR bandwidths were employed.

Three orthogonal positions of the EUTs were evaluated for maximum emissions. The position of
the EUTs placed in an upright position with buttons facing the measurement antenna on the
horizontal surface of the 80-cm table was determined to be the axis that produced the highest
emissions for the Legrand Models WNRL24, WNRL34, WNRL44 and WNRL64 radiant
wireless switches and dimmers with Zigbee radios.

Significant emissions found during the preliminary scans were maximized by rotating the
turntable and varying the antenna height. Both horizontal and vertical antenna polarities were
also investigated for suspect emissions. The signals are maximized and measured using the in
house generated RADE or off the shelf TILE software. The support equipment and test item(s)
were powered off in turn to determine the source of the emissions where appropriate.

Field strengths were calculated as follows:

Field Strength (dBuV/m) = Meter Reading (dBuV) + Antenna Factor (dB/m) + Cable Loss (dB)
— Amplifier Gain (dB)

The Legrand Models WNRL24, WNRL34, WNRL44 and WNRL64 radiant wireless switches
and dimmers with Zigbee radios were tested in the 30 MHz to 1000 MHz frequency range and 1
to 18 GHz frequency range with the radio transmitting at low, middle and high frequencies and
while in receive mode (non-transmission). The Zigbee radio was tested with O-QPSK
modulated transmission signals at maximum output.

The following tables are the highest emissions recorded and summarized. The use of the 15.209
limit table for restricted band emissions is not required but ensures compliance to 15.205 and
15.209. The signals in the tables that fall into the restricted bands, described in 15.205, are
marked with an asterisk.

Spectrum Analyzer Settings

RBW 1 MHz

VBW 3 MHz

Sweep Auto

Reference Level 80 dBuV
Attenuation 10 dB

Detectors Peak and Average
Frequency Range 1 GHz to 18 GHz
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4.2.3 Emissions in Frequency Bands 1 - 18 GHz WNRL24 Sample 2272-20
with Zigbee Radio Test Results (09/27/2023)
Radiated emissions scans, 1 — 18 GHz, were made for the EUT configured for the low, middle
and high transmission frequencies and in Rx mode. The Transmit Frequencies were measured
with O-QPSK Modulation at maximum output. Peak and Average levels shown in the table are
corrected values.

Legrand Model WNRL24 with Zigbee Radio, Low Channel 11, 2.405 GHz, Modulated

Pk | Avesg | Autera | Tunsbl| Anteana | Cometion FCC 15.203(209: | FCC13205209: | FCC15.205209: | FCC13.203/209:
Frequency Metsued  Measred | Poaiy | Al e Factors RSS-GE\J.-RSS-lM?' RSS-GE\I.-RSS-?A?' RSS-GENRS"S-)A?‘ RSS-GEN-RSS-)A?‘ Result
- Average Limit | Average Margin Peak Limit Peak Margin
GHz dBuVim | dBuVim | HV | depress ol il:] dBuVim il:] dBuVim dB

* 430026 436 | 6N H 3% 24 167 3398 -17.26 7398 2042

43450 353 | 78 v 14 20 181 5398 -2620 1308 3643 P
' 12184 $20 | B H 164 0 41 3398 2072 7398 3078 PASS
' 12480 200 | BI6 V 326 0 438 3398 -2042 7398 3189 PASS

*§.10363 4545 | 3B% v 136 136 4 5398 -18.02 7398 2853 I
' 06190 4506 | 3.8 H 21 131 630 3398 1860 7308 2893 PASS
' 0.6326 456 | B3 V 133 26 §.24 3398 1830 7398 2834 PASS
' 102903 4640 | 3609 V 2 133 6.08 3398 -17.89 7398 2138 PASS
' 103021 4606 | 3600 H 348 14 6.04 3398 1798 7308 214 PASS

*12.001 483 | 8’1 v 033 U 1714 5398 -13.86 71398 234 PASS

12004 4190 | 318 H 064 10 14 3398 -16.13 7398 -26.08 PASS
*Restricted Band Signal

Legrand Model WNRL24 with Zigbee Radio, Middle Channel 18, 2.440 GHz, Modulated

Puk | Aveoge | Avtews |Tokbl| Asieoca | Comeetin FCC 15205209: | FCC15.205209: | FCC15.205/209: | FCC13.205/209:
Frequency e e e | s Heigt Factors RSS-GEN.-RS.S-.M.‘- RSS-GEN.-RSS-E RSS-GEV-RSS—M? RSS-GEV.-RSS-M? Result
: Average Limit | Average Margin Pealc Limit Pealk Margin

GHz dBuVim | dBuVim | HV | degrees m dB dBuVim dB dBuV/m dB
487011 481 | 384 H 023 230 1.8 5398 1337 1398 -29.17 PASS
*488114 360 | 214 v 261 209 189 33.98 -26.34 1398 36.29 PASS
* 131577 4373 | 340 v 187 102 473 53.98 -2038 7398 -30.23 58
#131922 410 | 38 H 339 209 474 33.98 -20.18 1398 -20.88

18727 4306 | 3461 v 014 133 3.00 33.98 -1937 7398 -2842
* §.11963 4658 | 3604 H Ul 192 332 5398 1794 1398 2140

9.7637 4700 | 3578 V 203 136 6.13 3398 1823 7398 -26.88
*11.7074 4034 | 381 H 21 129 161 53.98 1371 7398 -24.64
* 122066 005 | 384 v 360 150 182 3398 -13.33 1398 -2493

*12214 4823 | 383 H 163 26 181 3398 1361 1398 2373

*Restricted Band Signal
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Legrand Model WNRL24 with Zigbee Radio, High Channel 26, 2.480 GHz, Modulated

Pk | Avege | Aione | T | Astmma | Comein | [0 20520 | FCC1S20320%: | FCCIS05008 | FCC 15205209
Frequency - . RSS.GENRSS-247 | RSS-GENRSS-247 | RSS-GENRSS-247 | RSS.GENRSS-247 | Resul
Measured | Measured | Polanty | Angle Height Factors . ) . . o
Average Limit | Average Margin Peak Limit Peak Margin
GHz dBuVim | dBuVim | HV | degrees il B dBuVim B dBuV/m dB
*4053) | 3666 | 2627 | H | 1 114 183 JEEL 271 JEEE 3131 PASS
40335 | 3666 | 65 | vV | 3 17 183 SRk 2145 kL 313 PASS
1143665 | £81 | BsL| v | 3% 104 475 LD 2047 hR 3007 PASS
AT | 46 | B | H | W 109 47 518 233 798 3038
0914 $3 | 607 | v | 06 186 631 318 1781 7% 2185
09149 %59 | %2 | H | o4 0 631 5198 1176 7398 2139
10.0712 60 | B0 | H | Wt 104 631 5108 1800 1% 2638
P106172 | 4661 | 3% | vV | 00 126 609 5298 1805 78 231 P!
1241 831 | B4 | E | 136 pil) 161 SRk 154 kL 267 PASS
457 | 4166 | 83| vV | o W IRk 08 1567 1R 2632 PASS
|*Restricted Band Sgnel
Legrand Model WNRL24 with Zigbee Radio, Rx Mode
.| FCC152037209: | FCC15203209: | FCC15.203209: | FCC 15.2057209:
Frequency 3-1:?$ ’ \;‘;fjf:d :ﬁ: Tﬁ;‘:l* :‘P’Il:;ia C;;T;‘:ﬂ RIS.GENRSS-247 |RSS.GENRSS 47 |RSSGENRSS 4T [RSSGENRSS 24T | Resuk
- Average Limit | Average Margin Peak Limit Peak Margin
GHz dBuVim | dBuVim | HV | depress el il:] dBuVim il:] dBuVim dB
| 6363 I R 115 303 5198 Bkl 7% 3240 PASS
| 6763 43 | 26| B | W 14) 361 5198 231 7139 261
3054 | 49 | 3N |V | W 13 i3 3198 182 7398 2119 P
R | 49 | %0 | H | 09 146 540 5198 1798 719 289 PASS
0406 | 47 | 6B | H | ot 161 670 5198 1165 739 82 PASS
1051201 | 4650 | M | V| 3 145 630 5198 1134 739 2146 PASS
SIS | M| IR | V| 3 114 643 5.8 1648 7398 2684
I8 | o | I8 | H | W 101 672 5198 1615 7% 2635 PASS
[ B340 B8l an | v | om 114 1060 5198 1096 7% 2040 PASS
*Restricted Band Sipnal

Test Results: The Legrand Model WNRL24 with Zigbee Radio Sample 2272-20 complies with
the requirements of 47 CFR Part 15.205, 15.209 and RSS-Gen Section 8.10 for non-restricted
and restricted bands of operation between 1 — 18 GHz with an Average Margin of 10.96 dB.
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4.2.4 Emissions in Frequency Bands 1 - 18 GHz WNRL34 Sample 2272-22
with Zigbee Radio Test Results (09/28/2023)

Radiated emissions scans, 1 — 18 GHz, were made for the EUT configured for the low, middle
and high transmission frequencies and in Rx mode. The Transmit Frequencies were measured

with O-QPSK Modulation at maximum output. Peak and Average levels shown in the table are
corrected values.

Legrand Model WNRL34 with Zigbee Radio, Low Channel 11, 2.405 GHz, Modulated

Avenae | Autera | Tomtble|  Antemna | Cometion FCC15205209: | FCC13.2031209: | FCC13.205/200: | FCC13.205209:
Frequency | Peak Messured Messued| Polity | Auele Heg Factors RSS-GE_‘I.-RS.S-.M? RSS—GE\J.-RSS-%J? RSS-GE_\I.-I.ISS-M? RSS-GEN-RSS-M? Result
- Average Limit | Average Margin Peak Limit Peak Margin
GHz dBuVim | dBuVim | HV | depress o dB dBuVim dB dBuVim dB
* 430687 3574 2663 v 213 100 1.66 33.98 2135 139 -38.20
* 48376 35.80 27105 H 34 102 178 33.98 -26.83 7398 -38.18
12238 21 3048 v 073 14 413 33.98 2130 139 311
12239 436 8 H 343 13 423 33.98 2108 139 3042 PASS
*§.2047 480 35.H v 25 103 348 33.98 184 139 -8.18 PASS
*0.34604 £39 3649 H 063 239 6.61 33.98 1748 139 21839 PASS
9.6140 4611 3343 ¥ 028 17 6.30 3398 1813 739 2187 PASS
0.6343 4611 3591 H 3 130 6.27 3398 -18.08 139 2788 PASS
0.9626 $54 36.18 v 131 244 33 33.98 1780 1398 2840 PASS
*12.0149 4.7 3199 H 274 157 174 3308 1599 1398 2719 PASS
*12.0333 4137 319 v 5 208 173 53.98 -16.19 7398 -26.61 PASS
13220 AL 4209 v M8 P 9.4 3398 -11.89 139 214 PASS
*Restricted Band Signal

Legrand Model WNRL34 with Zigbee Radio, Middle Channel 18, 2.440 GHz, Modulated

| e merr| e || Ee FCC13.205200: | FCC13.2057200: | FCC15.2057209: | FCC 13.203/200:
Frequency | Peak Measured e e | o Hih Factors RSS-GE\J‘-RSlS-.M? RSS-GE)LRSS-?A? RSS-GENESS-M? RSS-GEN-RSS-M? Result
- Average Limit | Average Margin Peak Limit Peak Margin

GHz dBuVim | dBuVim | HV | deprees cm dB dBuVim dB dBuVim dB

*437578 3642 2769 v 069 125 183 33.98 -26.29 1398 3136

* 487026 4601 1833 H 013 7 1.88 3308 1345 139 2197

* 134037 429 33.06 H 235 198 419 3398 -2092 1398 S1M
18436 4461 1496 vV 146 8 49 3308 -19.02 130 2037

*3.11479 4784 3582 H 083 104 iR 33.98 -18.16 1398 -26.34

* 318186 $520 36.18 v 000 17 34 3308 -17.80 139 2869
9.7597 4332 3578 H 210 234 6.17 3398 1820 1398 -2846
0.7794 45 3168 vV 087 113 6.1 3308 -18.30 130 2819

* 122348 4820 824 H 20 170 175 3398 1574 1398 2578
120013 i0.89 4148 vV 264 133 831 3308 1230 130 2509

*Restricted Band Sizual |
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Legrand Model WNRL34 with Zigbee Radio, High Channel 26, 2.480 GHz, Modulated

Avenge | Auteu | Tumiable|  Atemna | Corection FCC15.205209: | FCC15.2057209: | FCC13.2057209: | FCC15.205/209:
Frequency | Peak Measured Messured | Polsty | Augl Hei Factors RSS-GEN.-RSS-lM? RSS-GEN.-RSS-H? RSS-GEN.-RSS-M? RSS-GE\J;RSS-M? Result
y Average Limit | Average Margin Peak Limit Peak Margin
GHz @BuVm | dBoVim | HV | degress o dB dBuVim dB dBuVim dB
* 400103 31T 2680 v 101 174 1.88 5398 2109 73.98 -36.81
* 407083 3367 2642 H an 133 1.8 33.98 2137 73.98 3831
6.3826 247 3147 v 22 103 112 33.98 2231 73.98 ALl
14414 #5837 EERE) H 360 136 475 3398 2034 73.98 3041
* 746331 426 A v 109 163 44 3398 21.06 73.98 2072
17908 447 3448 H 308 14 41 3398 -19.30 73.98 2011
0.0267 LONE] 36.36 H pii| 11 631 3398 1762 73.98 -282j
0.0432 4.9 36.33 v 236 102 §.32 3398 -17.63 73.98 -28.06
11347 414 342 v 268 189 6.63 3398 -16.36 73.98 -26.13
11637 4133 3809 H 200 232 14 3398 1389 73.98 2643
* 123863 41.03 3829 v 183 197 163 3398 1369 73.98 -26.93
* 124083 431 /M H 158 20 147 3398 1394 73.98 2341
*Restricted Band Signal
Legrand Model WNRL34 with Zigbee Radio, Rx Mode
Averae | Atoona |Tomtitle| Autewa | Cometion FCC15205209: | FCC13.2031209: | FCC13.205200: | FCC13.2057209:
Frequency | Peak Measured Messued | Polity | Ause He Factors RSS-GEN.-RSlS-lM? RSS—GE\J.-RSS-A’- RSS-GEN-RSS-E—-I? RSS-GEV.-RSS-M? Result
: Average Limit | Average Margin Peak Limit Peak Margin
GHz dBuVm | dBuVim | HV | degress el dB dBuV'm dB dBuVim B
*1.70236 476 430 H 132 230 462 3308 -1043 139 2002 PASS
17746 437 LX) H 001 py 468 3308 -19.61 739 041 PASS
*§.19036 4626 36.11 v 360 106 343 3398 1787 1398 2172 PASS
030076 4595 36.30 v 180 185 6.77 3398 1748 7398 803 PASS
*10.6792 $582 36.46 H 239 179 6.14 33.98 1732 139 2817 PASS
*11.18%4 4660 3723 v 164 28 5.48 3398 -16.73 139 2138 PASS
*11.738 413 3843 v P} in 11 3398 1333 139 -26.63
* 12.0076 4197 38.16 H 039 214 173 3398 -13.82 139 -26.01
*Restricted Band Signal

Test Results: The Legrand Model WNRL34 with Zigbee Radio Sample 2272-22 complies with
the requirements of 47 CFR Part 15.205, 15.209 and RSS-Gen Section 8.10 for non-restricted
and restricted bands of operation between 1 — 18 GHz with an Average Margin of 11.89 dB.
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4.2.5 Emissions in Frequency Bands 1 - 18 GHz WNRL44 Sample 2272-24
with Zigbee Radio Test Results (09/29/2023)

Radiated emissions scans, 1 — 18 GHz, were made for the EUT configured for the low, middle
and high transmission frequencies and in Rx mode. The Transmit Frequencies were measured
with O-QPSK Modulation at maximum output. Peak and Average levels shown in the table are
corrected values.

Legrand Model WNRL44 with Zigbee Radio, Low Channel 11, 2.405 GHz, Modulated

Pesk | Averag | Antenna | Tomiable|  Astenna | Comection FCC15.205/209: | FCC13.205209: | FCC13.205/200: | FCC 13.205/209:
Frequency e mee | e Heiht Factors RSS-GEN.-RSS-.M.‘- RSS-GEN.-RSS-E RSS-GE\I.-RSS-M? RSS-GEV.-RSS-M.‘- Result
- Average Limit Average Margin Peak Limit Peak Margin
GHz dBuVim | dBuVim | HV | degress m dB dBuV/m dB dBuV/m dB
481497 323 | 2100 v 152 136 L.70 33.98 -26.98 7398 -36.74 PASS
* 482667 3580 | 2690 H 117 131 174 33.08 2708 7308 3809
! §.7437 4131 | 3244 V 186 234 363 33.98 -11.33 7358 3267
! 6.8273 4180 | 3213 H 129 134 3.60 33.08 2143 7398 3218
! 72097 4118 | 328 V 130 208 417 33.98 A2L1T 7358 3280
! 12132 4233 | 3286 H 212 100 420 33.98 2112 7398 3143
* 32383 4486 | 3343 H 134 153 46 33.08 1833 73.08 -20.12
*0.1461 418 | 3634 v 203 131 6.62 33.98 1764 1398 -26.10
! 9.6277 495 | 3#I1 V 009 m 6.28 33.08 -18.27 7308 -20.03 PASS
! 9.6323 49 | Hn H 194 194 6.2 33.98 1821 7398 2000 PASS
111254 4674 | 3153 v Py 162 6.43 53.08 -16.43 73.08 2124 5
*12.0169 122 | 8’0 v 172 26 114 33.98 1381 7398 -26.76
* 120315 4860 | 3179 H 113 18 113 33.98 -16.19 7398 -23.38
*Restricted Band Signal

Legrand Model WNRL44 with Zigbee Radio, Middle Channel 18, 2.440 GHz, Modulated

Pedk | Averge | Antemsa | Tomtable| Autenma | Comection FCC15.205200: | FCC15.2051209: | FCC15.2057209: | FCC 15.205/200:
Frequency Measured | Messured | Polaity | Angle Height Factors RSS-GEN.-RSlS-lM? RSS-GEN.-RSS-;{-‘ RSS-GEN.-RSS-M? RSS-GEY.-RSS-M? Result
- Average Limit Average Margin Peak Limit Peak Margin
GHz dBuVim | dBuVim | HV | degrees om dB dBuV/m dB dBuV/m dB
* 487859 3706 | 2802 v 120 153 1.88 3398 2596 73.98 -36.92
* 487903 49 36.01 H 019 198 1.88 3398 1797 73.98 -29.06
6.5077 3745 | 2816 H 014 156 189 3398 2582 73.98 -36.33
132882 43.07 320 H (42 139 476 3398 -20.78 7398 -30.91
*1.33632 420 | 329 v 004 130 473 339 -21.01 73.98 -20.69
* 336387 45481 3357 v 167 140 3.63 339 -1841 7398 -28.17
9.7344 46.77 3541 H 128 134 6.21 3398 -18.37 7398 -21.21
9.7352 46.17 35.80 v 303 172 6.21 3398 -18.18 7398 -21.481
+12228 4195 3852 H 329 120 181 3398 1546 73.98 -26.03
*12.2335 479 | 3831 v 208 m 181 3398 -15.67 73.98 -26.03
[*Restricted Band Siznal |
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Legrand Model WNRL44 with Zigbee Radio, High Channel 26, 2.480 GHz, Modulated

P | Aveag | A | ol Atema | Comocion | FCC S05209: | FCCIS0529: | FOC LS205208 | FCC 13205008
FOWy |\ Voo Py | g | Bt | P | RS CEVRSST|RSSGENRSSDN) IRSSGENRSS 7| RSSGENRSS T | R
- Average Limit | Average Margin Peak Limit Peal: Margin
GHz dBuVim | dBuVim | HV | degress Lo dB dBuVim dB dBuVim dB
S405%1 | 391 | %47 | V | 9 102 183 3308 2751 7198 3607
sao4 | 46 [ 320 ] H | o 198 183 5398 1478 7298 2129
+ 74447 g [ 30 v | m 103 475 5398 2069 7198 3059
400 | 40 [ B ] B | o 133 47 5398 20561 7198 2991
sgop | 4645 [ 60 ] v | 160 29 530 5398 1796 7298 213
g | 4506 | B8 | H | 36 176 546 5398 1813 7198 B
99176 56 | 0] B | & 110 631 5398 114 72.98 B3
09861 50 [ s ] v | e 9 631 5398 1763 7298 2838
102163 60 [ 6] B | 19 136 621 5398 1787 71.98 2788
508 | 469 [ 38| v | o3 176 124 5398 16,00 7298 2700
* 12425 838 [ 05 | v | W 11 5398 159 7198 250
spi4 | 480 | 83t H [ 1 m 300 5398 1547 71.98 2618
[Restricted Band Sinal |
Legrand Model WNRL44 with Zigbee Radio, Rx Mode
.| FCC1520209: | FCC15.205209: | FOC 15203209: | FCC 15.2031209:
Frequency M:fi ’ \;ﬁf:d ;‘jﬁﬁ Tﬁ;‘j"‘ 1\;11:;;& C;:;“;;‘:ﬂ RSS.GENRSS47 RSS.GENRSS.247 [RSS-GENRSS.247| RSSGENRSS T | - R
- Average Limit | Average Margin Peak Limit Peal: Matgin
GHz dBuVim | dBuVim | HV | depress feil dB dBuVim dB dBuVim dB
67875 R EEEED 100 359 5398 2151 7198 ETRE
19575 58 | sm ] v | 102 5.00 5398 1891 71.98 890
19613 s3] B | w 101 510 5398 18.39 7298 2836
g0 | s6m [ 30| H | o 132 53 5398 18.08 72.98 219
soan6l | 4651 [ 3648 | v | 96 101 671 5398 1750 7298 047
102758 a0 [ 66 [ B | 186 157 6.13 5398 178 72.98 2690
06 | o [ s v | 136 640 5398 1633 7198 2696 :
06 | o190 [ 330 | B | m9 17 181 5398 1568 7298 2618
*Bestrcted Band Sontl |

Test Results: The Legrand Model WNRL44 with Zigbee Radio Sample 2272-24 complies with
the requirements of 47 CFR Part 15.205, 15.209 and RSS-Gen Section 8.10 for non-restricted
and restricted bands of operation between 1 — 18 GHz with an Average Margin of 15.46 dB.
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4.2.6 Emissions in Frequency Bands 1 - 18 GHz WNRL64 Sample 2272-18
with Zigbee Radio Test Results (09/26/2023 and 09/27/2023)

Radiated emissions scans, 1 — 18 GHz, were made for the EUT configured for the low, middle
and high transmission frequencies and in Rx mode. The Transmit Frequencies were measured
with O-QPSK Modulation at maximum output. Peak and Average levels shown in the table are
corrected values.

Legrand Model WNRL64 with Zigbee Radio, Low Channel 11, 2.405 GHz, Modulated

Legrand Model WNRL64 with Zigbee Radio, Middle Channel 18, 2.440 GHz, Modulated

Peik | Averae | Antemna | Tomtable| Astenna | Comction FCC15.205209: | FCC15.2057209: | FCC 152057209 | FCC 15.205/200:
Frequency el e | A Heigt Factors RSS-GEN.-RSS-.M.‘- RSSJGEN-RSS-E RSS-GE\I.-RSS-M? RSS-GE\J.-RSS-M? Result
- Average Limit | Average Margin Peak Limit Peak Margin

GHz dBuVim | dBuVim | HV | depress feil dB dBuVim dB dBuVim dB
* 480001 4133 | 332 v 026 100 1.67 33.8 2073 713.98 3163
* 480018 470 | T H 44 208 1.67 ERY -16.14 73.98 2028

12160 435 | B vV 011 176 421 ERY -2001 73.98 -0.63

72168 240 | 3288 H 168 208 421 33.08 2110 73.98 3138
* 822265 4517 | 3386 H 011 193 346 ERY -18.13 73.98 -28.81
*829194 48 | 3588 v 088 119 348 33.98 -18.10 73.98 28.15

9.6027 4603 | 3610 v 126 248 6.33 ERY 1788 1398 2193

9.6066 4588 | %8 H P 21 §.32 EERY 1817 7398 2810
*11.1044 47136 | 3128 H 188 233 6.40 ERY -16.70 73.98 -26.62
* 11,5302 488 | 380 v 169 207 104 33.98 1593 7398 2516

13.0144 JLT0 | 4205 v 015 187 9.06 33.8 1193 73.98 2128 I
13.0861 5201 | 40 H 031 132 9.32 33.98 1178 73.98 2107 PASS
“Bestriced Band Sl |

| e e | e || e FCC15.205/209: | FCC15.205209: | FCC15205/209: | FCC 15.205/209:
Frequency Messursd | Messursd | Polarity | Anele Height Factors RSS-GEN.-RSS-.M.‘- RSS-GEN.-RSS-?A? RSS-GEV.-RSS-M? RSS-GEN.-RSS-M? Reault
- Average Limit Average Margin Peal Limit Peak Margin

GHz dBuVim | dBuVim | HV | deprees on dB dBuVim dB dBuVim dB
48634 813 | 2795 H 091 43 1.8 3398 -26.03 73.98 -33.85 PASS
438112 4093 | 317 V 041 101 189 33.98 -2226 73.08 -33.05
7131540 4310 | 3347 v 084 214 473 3398 -2031 73.98 -30.79
* 732004 402 | 3365 H 310 186 474 33.98 -2033 73.08 -10.96
* 316543 4516 | 380 v 113 192 iy 3398 -18.18 73.08 2882

§.9043 4545 | 362 H 217 170 6.61 33.98 1771 73.08 -18.33

9.7674 4533 | 331 V 036 183 6.1 3398 -1847 73.08 -18.65

9.7750 4602 | 3539 H 204 116 6.13 33.98 -18.63 73.08 -1796
114447 4860 | 314 H 193 11 6.73 3398 -16.24 73.08 -15.38
*11.8993 4124 | 3830 v 089 197 7.84 33.98 -15.68 73.08 -16.74
*122108 073 | 384 v 151 151 781 3398 -15.54 73.08 1325
122348 4818 | 3839 H 267 182 7.80 33.98 -15.63 73.08 1580 PASS

Restrcted Band Sienal |
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Legrand Model WNRL64 with Zigbee Radio, High Channel 26, 2.480 GHz, Modulated

Pak | Avene | Auta |Tomle| Actema | Cometon | FCC 209208 | FCCIS2SO0: | FCCIS205009: | FOC 15205206
POy |\ Vot Pty | A | gt | Fon | R CEVRSSMT|RSSGEVRSSMT RS GENRSS 27 \RISCENRSJMT| - Resi
- AverageLimit | Average Margin Peak Limit Peak Margin
GHz dBuVim | dBuVim | HV | degrees om dB dBuV/m dB dBuVim dB
10014 | 88 | %y | H | 38 ) 183 18 1711 708 3010
+4050) s [ nn | v | w 102 183 5398 2126 7398 3262
s | o | Be [ v | M 24 476 5398 2034 7398 2995
314553 o8 | 3| 5 | o 14 475 39 2059 7398 3150
20208 535 [ %8 | v | w 130 631 38 1155 7398 186
00334 5o | 362 [ B | 30 110 631 18 111 78 2800
s | a0 | 8% | B |18 104 180 18 1563 7398 2646 PASS
siams | w06 | w61 | v | o 197 192 5398 1531 7398 UN
*Restricted Band Signal
Legrand Model WNRL64 with Zigbee Radio, Rx Mode
.| FCC152037200: | FCC15203209: | FCC15205209: | FCC1520/209:
Frequency K.I:"':i ’ \;‘;fzf:d ;‘jﬁﬁ Tﬁ;‘:le :‘I_’Il;*:ia Cg:ﬁ:‘:ﬂ RIS GENRSS 247 RSS GENRSS 247 | RSS GENRSS 247 |[RSSGENRSS 27 | R
- Average Limit | Average Margin Peak Limit Peak Margin
GHz dBuVim | dBuVim | HV | degress cm B dBuVim B dBuVim B
67050 60 | 28| B | W 136 358 SEL 2130 1% 3018
R T 13 16 a0 1061 7% 300
7989 EEEERE R 193 512 1% 1837 798 236
R0 | 46545 | B6 | H | 186 pll i3 SEL 182 1% 236 PASS
) 66 | 671 | vV | 03 213 633 1% 172 7% 209 PASS
02578 %05 | %5 | H | B 160 631 1% 1173 7% 208
108806 | 413 | 630 | H | 16 24 612 1% 1748 1% 2185
*11314 66 | 1w v | m 104 63 398 1620 798 2132
[*Restricted Band Siznal

Test Results: The Legrand Model WNRL64 with Zigbee Radio Sample 2272-18 complies with
the requirements of 47 CFR Part 15.205, 15.209 and RSS-Gen Section 8.10 for non-restricted
and restricted bands of operation between 1 — 18 GHz with an Average Margin of 11.78 dB.
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4.3 Maximum Conducted (Average) Output Power and EIRP (FCC Part
15.247(b)(3), RSS-247 Section 5.4(d))

4.3.1 Maximum Conducted (Average) Output Power Test Procedure

A conducted power measurement of the output frequency of the Zigbee radio was measured
according to the guidance of KDB 550874 D01, Section 8.3.1.2. The modulated, transmitter
output signal is wide-band and noise-like. Further guidance from the KDB document identified
ANSI C63.10, Section 11.9.2.2.2., (Method AVGSA-1), as the measurement procedure. The
99% Occupied Bandwidth is used to determine Spectrum Analyzer settings. The SA parameters
are listed for the Zigbee radio maximum conducted (average) output power. Maximum
Conducted Output Power measurements were made for the EUT configured for the low, middle
and high transmission frequencies. The Transmit Frequencies were measured with O-QPSK
Modulation at maximum output. The un-modulated carrier at maximum output was also
measured for comparison.

Spectrum Analyzer Settings for Zighee Radio Measurements for Maximum Output Power and
EIRP.

Spectrum Analyzer Settings ANSI C63.10, 11.9.2.2 requirement
2 MHz CW Signal and
Sl 5 MHz Modulated Signal MHz 1.5 X OBW
1% - 5% of the OBW
RS 30 kHz (not to exceed 1 MHz)
VBW 100 kHz >3 X RBW
Sweep
. 14 ms Auto
Time

The spectrum analyzer utilized RMS Detection, averaged 100 traces, for measurement.
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43.1.1 Maximum Conducted (Average) Output Power Legrand WNRL64
with Zigbee Radio O-QPSK Modulation Test Results (09/18/2023)

Legrand Model WNRL64 with Zigbee Radio Low Channel 11, 2.405 GHz, O-QPSK Modulation

® larker 1 [T1] ) RBTAT 30 kHz RF Att 40 dB
m  2.40600000 H SWT ']TTIS[TL] Unit — d-El'nn
AEl }jﬂwﬂuﬂ &Ui
7 PRI
i L

. #!.um Ll AM ‘ L;ﬂ ﬂﬂﬂm
il ) iy
Nl o
nter 2.405 GHz 500 kHz/ MHz

Legrand Model WNRL64 with Zigbee Radio Middle Channel 18, 2.440 GHz, O-QPSK

Modulation
& iz 1 e e T
— - M”m[ :j“
;HAV.! aluﬂ AU. ) )
i P
i
UAUH wm% .
1l i
Nl el Ly
N J
4
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Legrand Model WNRL64 with Zigbee Radio High Channel 26, 2.480 GHz, O-QPSK

N“W

—
-

[Date:

Center 2.48 GHz

500 kHz/

18.85FEF.2023 11:23:44

Span 5 MHz

Modulation
Marker 1 [T1] RBW 30 kHz RF Att 40 dB
®Raf Lvl -62.63 dBm VEW 100 kHz
15 dBm 2.47750000 GHz SWT 14 ms Unit dBm
15
10 Yi|rTh) -64.63 aEnl gy
2.47750000 GHz|
CH | PWE 4.00 dBm
0 B PAH
L0 M
INLl
2ol LVIEW nAﬂﬂA 1 ﬂ Il ﬂ“ﬂ 1 1 1RM
)u T /u / wm I
i i .
I T
il | |

Legrand Model WNRL64 with Zigbee Radio Low Channel 11, 2.405 GHz, No modulation

Ma [T1] REW 30 kHz RF Att 40 dB
Ref Lvl 3.96 dBm VEW 100 kHz
15 dBm 40451703 GHz SWT 6 ms Unit dBm
15
) ¥i|lrr1) 4.96 das
2.40451703 GHZ
CH |PWR 4.03 dBn
10| /
-2
-3 M}K \\
h U_.N/M — [
. W g, M
-7
-8
-8
Center 2.40452 GHz 200 kHz/ Span 2 MHz
Date: 18.5EF.2023 10:54:26
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Legrand Model WNRL64 with Zigbee Radio Middle Channel 18, 2.440 GHz, No modulation

Marker 1 [T1] REW 30 kHz RF Att 40 dB
®RE£ Lvl 3.94 dBm VEW 100 kHz
15 dBm 2.43952104 GHz SWT @ ms Unit dBm
15
. ¥1|rr1] 394 cEnf oy
2.43952104 GHz
f CH |FWR 4.01 dBm|
T =1E — 5 e

P ik .
e L\\""\“

—
M"’N W
— N
Nad
fojume
-
Center 2.,43952 GHz 200 kHz/ Span 2 MHz
Date 18.SEP.2023  10:55:47

Legrand Model WNRL64 with Zigbee Radio High Channel 26, 2.480 GHz, No modulation

Marker 1 [T1] RBW 30 kHz RFT Att 40 dB
Ref Lvl 3.93 dBm VBW 100 kHz
15 dBm 2.47952104 GHz SWT 6 ms Unit dBm
15
¥i|[T1 3.93 dB
10 [T1] 3 o
2.47952104 GHz|
f CH |PWR 4.05 dBmw
0 o {Bw -4 MIL
10
N1
1 EW 1RM

IS IR
30 / \

40 W/um ‘W\/‘\K

e LN P\
- 60|
-70)
0|
~ 80t
-8
Center 2.479521 GHz 200 kHz/ Span 2 MHz
Date: 18.5EP.2023 10:57:52
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Maximum Conducted Output Power Measurement Summary Tables

Legrand WNEL64
EUT Tested Adorne Zighes Radio
EUT-Conducted EUT
Sample # 227217
EUT Tested With O-
Test QPSK Modulation and
Configuration Without Medulation
(CW)
. Frequency Mieazured | Cable# Total Limit Margin
Chanal Modulation ) |tevltiim | 56 [ @ | Wae | @m | Vam | @m [ waw ]
11 2405.0 3.96 0.47 443 0.0028 30.00 1.000 2557 | 0997 Pass
18 O-QPSK 2440.0 304 047 441 0.0028 30.00 1.000 -23.39 0.997 Pass
26 2480.0 4.00 0.47 447 0.0028 30.00 1.000 2353 | 0897 Pass
. Frequency Measured | Cable # Total Limit Margin
Chanal Modulation (gﬂz}' Level (@Bm)| 962 | dBm | Watts | dBm | Waits | dBm | Watis | oo
11 2405.0 4.03 0.47 4.50 0.0028 30.00 1.000 2350 | 0897 Pass
18 None 2440.0 401 047 448 0.0028 30.00 1.000 -23.32 0997 Pass
26 2480.0 403 0.47 452 0.0028 30.00 1.000 2548 | -0897 Pazs

Test Results: The Maximum Conducted (Average) Power Output measurements for the Legrand
Model WNRL64 with Zigbee Radio, modulated with O-QPSK and un-modulated, are compliant

to the requirements of 47 CFR Part 15.247(b)(3) and ISED, RSS-247 Section 5.4(d).
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4.3.2 EIRP Level WNRLG64 with Zigbee Radio Test Results (09/18/2023)

The Innovation, Science and Economic Development Canada (ISED), RSS-247 requires the
calculation of the Effective Isotropic Radiated Power (EIRP) for the Legrand Model WNRLG64
with Zigbee Radio. Below is the tabular data, using measured power levels from the previous
section in which measurements were made for the EUT configured for the low, middle and high
transmission frequencies. The Transmit Frequencies were measured with O-QPSK Modulation at
maximum output.

The un-modulated carrier at maximum output was also measured for

comparison.
43.2.1 EIRP Level WNRL with Zigbee Radio Test Results
Antenna Gain of Legrand WNRL64 is +1.00 dBi.
) .| Transmitter Output . R.858-247 Section 3.4 (d) EIRP
Channel Modulation Fr{élll_;l;} Total Aatenna Gaia Total Limit Matgin Result
dBm | Watts |Isotropic)| Nomeric | dBm | Watts | dBm | Watts | dBm Watts
11 050 443 | 0.0028 | 100 1.259 343 | 00033 | 3600 | 400 [ 3037 | 30063 ass
13 0-QPSK 24400 441 | 0.0028 | 100 1.259 341 | 00033 | 3600 | 400 [ -3039 | -3.0063 288
26 24800 447 | 00028 | 100 1.259 347 | 00033 | 3600 | 400 [ -3033 | -3.9963 288
) .| Transmitter Output . R.858-247 Section 3.4 (d) EIRP
Channel Modulation Fr{élll_;l;} Total Aatenna Gaia Total Limit Matgin Result
dBm | Watts |Isotropic)| Nomeric | dBm | Watts | dBm | Watts | dBm Watts
11 050 430 | 0.0028 | 100 1.259 350 | 00033 | 3600 | 400 [ 3030 | -3.0063 ass
13 None 24400 448 | 0.0028 | 100 1.259 348 | 00033 | 3600 | 400 [ -3032 | -3.0063 288
26 24800 432 | 00028 | 100 1.259 352 | 0.0036 | 3600 | 400 | -3048 | 30964 288

Test Results:

The Effective Isotropic Radiated Power

measurements for the Legrand Model

WNRL64 with Zigbee Radio, modulated with O-QPSK and un-modulated, are compliant to the
requirements of ISED, RSS-247 Section 5.4(d).
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Appendix A — Test Equipment

. . BEC | Calibration | Calibration | Calibration
Equipment Manufacturer | Model # Serial # 4 Date Cycle Due Date
EMI Receiver Rohde &
(20 Hz - 26.5 GHz) Schwarz ESIB 26 | 836119/006 | 1010 12/09/22 3 Years 12/09/25
Antenna .
(30 MHz - 6 GH2) Sunol Sciences JB6 A022108 712 06/21/21 3 Years 06/21/24
OATS Site
(30 MHz — 1 GH2) BEC N/A N/A 705 10/07/22 1 Year 10/07/23
EMC Analyzer .
(9 KHz - 3 GH2) Agilent E7402A | US39440162 | 883 06/21/21 3 Years 06/21/24
Antenna .
(30 MHz - 6 GHZ) Sunol Sciences JB6 A020714 882 05/24/21 3 Years 05/24/24
Amplifier Hewlett
(09— 1300 MH2) Packard 8447F | 3313A06658 | 807 01/13/21 3 Years 01/13/24
EMC Analyzer Hewlett
(9 kHz - 1.8 GH2) Packard 8593EM | 3710A00214 | 1026 03/23/20 5 Years 03/23/25
. 3123A00360
Amplifier System Hewlett 83015A & 1027 | 06/16/21 | 3Years | 06/16/24
(0.5-50 GHz) Packard 83017A 3332A00219
Double Ridged
Horn Antenna EMCO 3115 9705-5225 | 1028 11/24/21 3 Years 11/21/24
(1-18 GHz)
Intentional Radiator
Testing High Suhner | S04272B N/A 962 | 07/16/23 | 3Years | 07/16/26
Frequency RF Test
Cable
Temp/Humidity Control 4096 | 221672460 | 780 | 07/21/22 | 3Years | 07/21/25
Meter Company
Software (Tile Quantum
Instrument Control | Change/EMC | Version 3 N/A N/A No Qal. No Qal. No Qal.
Required Required Required
System) Systems
Radiated Emissions No Cal. No Cal. No Cal.
Test Software BEC RADE 22 N/A Required Required Required
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